CUMFLOW RP400
ROTATING PAN MIXER

PARTS

&
OPERATION MANUAL

WINGET LIMITED
PO BOX 41
EDGEFOLD INDUSTRIAL ESTATE
PLODDER LANE
BOLTON
LANCS
BL4 OLS
Tel: ++ 44 (0) 1204 854650
Fax:++ 44 (0) 1204 854663
crokersales@winget.co.uk
parts@winget.co.uk
www.winget.co.uk



SECTION 1

1.1.
1.2.
1.3.
1.4
1.5

SECTION 2

2.1.
2.2.
2.3.

SECTION 3

3.1.
3.2.
3.3.
3.4.
3.5.

SECTION 4

4.1.
4.2.
4.3.
4.4.
4.5.
4.3.
4.4.
4.5.
4.6.
4.7.
4.8.
4.9.
4.10.
4.11.

SECTION 5

5.1
52
5.3

INDEX

GENERAL INFORMATION

Company Details

Important Notice

Mixer Operational and Safety Requirements
Installation Drawing (Where applicable)
Test Certificates (Where applicable)

INSTALLATION AND OPERATING INSTRUCTIONS

Pre Installation Notes
Installation Instructions
Operating Instructions

TECHNICAL SPECIFICATION AND MAINTENANCE

Technical Specification

Shutdown Procedure and Maintenance
Maintenance of Mixer

Maintenance and Lubrication
Lubrication Layout

MIXER SPARE PARTS

Arrangement of Star and Pan Drive

Arrangement of Mixing Star and Gearbox
Arrangement of Mixing Pan

Arrangement of Mixing Pan Rollers

Arrangement of Discharge Blade and Control Gear
Arrangement of Discharge Door

Arrangement of Discharge Door Pneumatic Cylinder
Arrangement of Pan Door-Cylinder Linkage
Arrangement of Fixed Blade

Arrangement of Forked Blade Option
Arrangement of Guards

Drive Chain Oil Lubricator

Pan Sealing Arrangement

Decals and Logos

ANCILLIARY EQUIPMENT SPARE PARTS

Loader Chassis Assembly
Arrangement of Loader, Hopper and Limit Switches
Arrangement of Loader Winch Unit



54 Worm Reduction Gearbox

55 Magnetic Brake Drum

5.6 Arrangement of Hydraulic Batchweigher
5.7 Arrangement of Lever Type Batchweigher
5.8 Arrangement of Weigh Dial

5.9 Scraper Shovel, Pulleys and Jibs

5.10 Scraper Shovel Winch Unit

511 Scraper Shovel Over Run Brake

5.12 Scraper Shovel, Handles and Switch
5.13 N.R. Range Electromagnetic Brake

514 A. C. Solenoid Brake

5.15 Electromagnetic Brake

5.16 Wire Rope Renewal Procedure

5.17 Wire Rope Safety Notes

5.18 Arrangement Of Whirler (Where Fitted)
5.19 55 Litre Water Tank

5.20 Y BSP Water Hydrobot

521 0-100 Litre Flowmeter

SECTION 6 ELECTRICAL SYSTEM

6.1 Electrical Instructions

6.2 Wiring Diagrams

6.3 Electrica Component Listing
6.4 Interlock Switch Mounting

SECTION 7 PNEUMATIC SYSTEM

7.1 Pneumatic I nstructions — Shutdown Procedure

7.2 Pneumatic Circuit Plastic Push In Fittings

7.3 Air Control Box Early Machines

7.4 Filter/Automatic Drain Valve and Lubricator Early Machines
7.5 Water Tank Pneumatic Controls Early Machines

7.6 Water Tank Pneumatic Air Cylinder

SECTION 8 MISCELLANEOUS

8.1 Noise
8.2 Special Pan Covers & Inlets
8.3 Miscellaneous Items

The contents of this handbook although correct at the time of publication, may be subject to
ateration by the manufacturers without notice and Winget Limited can accept no responsibility for
any errors or omissions contained within the following pages. Nor can we accept any liability
whatsoever arising from the use of this manual howsoever caused.

Winget Limited operate a policy of continuous product development. Therefore, some illustrations
or text within this publication may differ from your machine



Winget Limited can accept no responsibility for incorrectly supplied spare parts unless the part
number and a full description of the items required is given when the order is placed.

NOTE

Imperial fixings (bolts, setscrews, nuts, washers etc) have been progressively changed to Metric. If
in doubt as to whether you have a Metric or Imperial fixing please order the metric items listed, i.e.
bolt or setscrew and associated flat and spring washers to replace the existing items.



OPERATING

AND

MAINTENANCE MANUAL

SECTION 1

GENERAL INFORMATION

RP400



COMPANY DETAILSAND GENERAL INFORMATION

For any spares or service work, please contact:-

Winget Limited

P.O. Box 41

Edgefold Industrial Estate
Plodder Lane

Bolton

Lancs

BL4 OLS

Telephone No: ++ 44 (0)1204 854650
Facsimile No: ++ 44 (0)1204 854663
‘E Mail’ crokersales@winget.co.uk

parts@winget.co.uk

ORDERING SPARES

To help us to complete your order promptly and correctly we need:-

* Machine type and serial number
» Description and quantity of parts required
* Thefull address to which the parts are to be sent

Winget Limited can accept no responsibility for incorrectly supplied spare parts unless the part
number and a full description of the items required is given when the order is placed.



IMPORTANT NOTICE

The CUMFLOW RP400 is a high performance mixer

The following precautions are necessary to obtain the best results and to avoid
damage to the MIXING STAR and DRIVE

ENSURE TRANSIT BAR AND RING ARE REMOVED FROM DOOR
BEFORE STARTING MACHINE.

AGGREGATES

Strict control of graded aggregates must be maintained
Maximum size 19mm

Oversize lumps of aggregate or rogue materials must be prevented from
entering the Pan

MIXING STAR BLADES

They are to aspecia shape and material to prolong wear life. They should not
be modified in any way and only replaced with GENUINE ‘CROKER’ spares
Obtained from WINGET LIMITED.

A daily check is advisable to ensure that the Blades/Wearing parts are secure
and undamaged.

PAN RIM & BASE WEARING PLATES

They must be replaced before excessive wear causes distortion.

MAXIMUM BATCH LOADS

UNDER NO CIRCUMSTANCES should the Maximum Batch L oads quoted
be exceeded nor should the mixer be or re-started when thereisamix in the
Pan

MIXING PAN

Ensure that the Mixing Pan is rotating concentrically and that the pan baseis
Rotating in horizontal place, otherwise damage may occur to the door
mechanics.



WARNING

THE MANUFACTURER ACCEPTSNO RESPOSIBILITY FOR ANY
DAMAGE OR FAILURE RESULTING FROM OPERATIONAL
MISUSE OR MALPRACTICE. ANY MODIFICATIONSTO THE
MACHINEWILL AFFECT ITSWORKING PARAMETERSAND
SAFETY FACTORS. REFER TO THE MANUFACTURERS BEFORE
FITTING ANY NON STANDARD EQUIPMENT OR PARTS.

THE MANUFACTURERS ACCEPT NO RESPONSIBILITY FOR ANY
MODIFICATIONSMADE AFTER THE MACHINE HASLEFT THE
FACTORY, UNLESSPREVIOUSLY AGREED INWRITING. THE
MANUFACTURERSWILL ACCEPT NO LIABILITY FOR DAMAGE
TO PROPERTY, PERSONNEL OR THE MACHINE IF FAILURE IS
BROUGHT ABOUT DUE TO SUCH MODIFICATIONS, OR THE
FITMENT OF SPURIOUS PARTS.




RP400
OPERATIONAL AND SAFETY
REQUIREMENTS

PRE-DELIVERY

1.1

1.2

1.3

1.4

1.5

1.6

1.7

1.8

Drive coupling alignments, pan and star meshing of pan rack and drive gear.
Operating clearances star blade to pan. Fixed blade to pan wall.

Discharge blade to pan base.

Rollersto register ring.

Correct oil level in gearboxes. All grease points charged. Gear teeth greased.
Air system tested.

Door operation and seating.

No load test. Correct rotations.

PRE INSTALLATION

2.1

2.2

Check consignment.

Offload equipment using certified lifting gear of suitable capacity, by a competent
person (see separate chart for nett weight).

INSTALLATION

31

3.2

3.3

34

3.5

3.6

Refer to contract arrangement and site instructions.

Mixer to be mounted on supports of adequate strength and rigidity to prevent undue
vibration when mixing and securely bolted.

Mixer frame to be level on structure, add packers as required.

Check that pan is correctly seated on Rollers and that pan rack and drive gear arein
correct mesh.

Check locating rollersto register ring.

Check operating clearances star blade to pan. Fixed blade to pan wall. Discharge
blade to pan base. See maintenance section Ops Manual.



ELECTRICAL SERVICES

4.1 Refer towiring diagram in Ops Manual. All wiring to be undertaken by competent
electrician.

4.2 Refer to pneumatic circuit diagram in Ops Manual. Connect compressor. Supply
compressed air 5.5 bars as required (80psi).

4.3 Refer towiring diagram in Ops Manua when connecting air control valves.

4.4 Remove transit bar and ring from door BEFORE starting mixer.

45 Ensure starters are mounted away from mixer on supports free of vibration.

4.6 Ensure starters are fitted with correct overloads — see technical specification power
units.

OPERATION

5.1 Correct oil level, gearboxes. Air line lubricator.

5.2 Mixing pan clear of loose nuts and bolts to prevent damage to fingers and blades.

5.3 Check correct rotation — mixing star — anti clockwise; mixing pan — anti clockwise.
All when viewed from the top.

5.4 Discharge door and blade correct operation.

5.5 Blade operating clearances adjust in line with maintenance instructions.

5.6 Never exceed manufacturer’s maximum capacity as detailed in specification.

SHUTDOWN

6.1 Prior to any work being carried out mixer to be isolated and physically locked off.
Recommended equipment double key exchange system.

6.2 Follow procedure detailed in company and users Health and Safety Policy at
all times,

6.2 Ensureall storage bins containing materials to be mixed are isolated.



6.3

Shut off water supply and drain off water tank or flowmeter

MAINTENANCE

7.1

1.2

7.3

7.4

Ensure that all maintenance is carried out in accordance with the Parts and
Operating manuals and proprietary manufacturer’ s specific instruction.

|solate electrical and other services to the mixer as section 6 above.
Service at recommended intervals.

Use Croker manufactured replacement parts supplied by WINGET LIMITED.

GENERAL

8.1

8.2

8.3

8.4

8.5

8.6

Under no circumstances should the Maximum Batch Loads be exceeded by
either weight and volume as stated in Technical Specification.

Mixer star blades to be checked daily for damage.

Pan rim and base wearing plates must be replaced before excessive wear causes
distortion.

Ensure mixing pan is rotating concentrically and pan base isrotating in
horizontal plane.

Mixer must not be stopped and started when there is mix in the pan.

Refer to Contract Drawing for scope of supply. Site instruction notes outlining
weights etc.

8.7 Refer to Method Statement when installation and commissioning is
responsibility of Winget Limited.
Nett Weights M ax (kgs)
9.1 RP50XD 788 RP1250XD 4840
RP100XD 814 RP1500XD 4980
RP200XD 1400 RP3000XD 7112
RP400XD 2000 FP1000 4040
RP550XD 2150 FP1500 4065
RP850XD 2600 FP2000 4100
9.2 Refer totechnical specification for nett weights of ancillary equipment.

9.3

Refer to contract drawing for nett weights of ancillary equipment.



M iscellaneous

10.1 Noise measured in accordance with Directive 79/113 EEC- 85LPA.



GENERAL ARRANGEMENT DRAWING TOP & SIDE VIEW

=4
w
o
I
>
Pl
()
m
x
m
@
=
=
2
3
4
=
=4
(2] _
[e] e
= 3
3 g
m o
* T
= o
g ©
= =
3
(o]
w
c
=
y ‘
777N AN A X A X ZANN 3\ 4 AN F SN
o 550MM 813MM
[
- - - ‘
[T+
| (D —J
2 R N 2
= =~
I =
=
- ~
3 £
= =
‘\ \ = = R
MIXER/RUNWAY | 2 S . v
— CENTRELINE — —Tm m— X
] iy - A
/ / Eel =}
/ = 3
g B!
=< [ -
y [
=
=

WAIL8LL

N
1
E

!
|

()
i
-




GENERAL LAYOUT DRAWING OF PLANT WITH FEED HOPPERS

diys
o H3ddOH 39vH01S QLN SI¥IH3LYIN ”
o MOT38 JANOILISOd SONIOHYHISIa 0
“ YaHOIIM 1139 HOAIANOD »
. = P
5 _ . & S
[ =]
% |
L
F=a= NS Y
12 o
SINNOL 0'F HOAIANOD ONY SNIE 3O¥HOLS 40 LHOIZM TIWHIA0 000¢ 000¢ 000Z - i
SANNOL Z'¢ HIAYOT'2 HIXIW 40 LHOIFM TI¥HIA0 L.
HOLYHEIA H1M Q31114 SNIS ONVS
diY £3 ONITEYD A1ddNS SNIE JOVHOLS ANNOL 0} 440 2
MM 0 HOLYHEIA ANYS
MMSL0HOLYHEIA 3LNHD 19NA0Hd
MMOEHOAIANOD HOIFM  STYLAQ WORILDIT3
ME L HOLOW YA NYdYLS
MMLEHOLOW LSIOH 0001
LT0A 0L 3OVLIOA TOULNOD
INZIT9 AQ d3I1ddNS 39 0L $1109 NOILYANNOL
[y CONTROL || =
S3LON TvHaN3o % PANEL m
- o
X
m
=
@ _
g ™ — Y ‘ S
o {n . : . R «
A =] | ! ‘ ! e -
m|e e — — T J\h —_—— *y -
F i aNys - " 31veTHoov o s _ |~
i " il . ~ _ *
2l N g o
;) b= =]
=] = =
=] aLnHD b=
_ 39HYHOSIa 1 S -~

ONIgTIng

1NOHd



OPERATING

AND

MAINTENANCE MANUAL

SECTION 2

INSTALLATION AND OPERATING
INSTRUCTIONS



PRE-INSTALLATION

On arrival of the equipment it is advisable to check that all packageslisted on
the consignment note have been received.

The equipment must be offloaded using certified lifting gear of suitable
capacity, by a competent person.

When unloading the mixer, care must be taken to ensure the discharge chute
remains clear of obstructions as the chute and door hang below the chassis.

An outline drawing and bolt hold plan is normally sent prior to the despatch of
the machine and will enable preparations to be made for the installation. With
the "picture’ of what the machine will look like when it is assembled, the
ancillary equipment dismantled for transport can easily be identified.



INSTALLATION

Please refer to contract arrangement and site instructions as applicable.

It is recommended that a concrete foundation (to take foundation bolts — not
supplied) should be provided for each leg of the support structure and runway
when fitted. When the machine is supplied without a support structure it
should be mounted on supports of sufficient strength and rigidity to prevent
undue vibration when the machine is working. When making provision for a
loading hopper pit it is strongly recommended that the pit is concreted out so
that it can easily be kept clean and free from any build up which could prevent
the bottom limit switch from operating correctly.

Before completing the installation, check that the main mixer frameislevel
with a spirit level. Packings should be inserted as required under the structure
legs or main frame. The packings under the mixing pan roller brackets are set
during manufacturing and must not be disturbed under any circumstances.

Check that the pan is seated and that the pan rack and drive gear are in mesh..
Also check that all the blade clearances are in line with the maintenance
Instructions. It is essential that the machineislevel and all four rollersarein
contact with the pan roller track, if any of the rollersfail to revolve the trouble
isusually found to be uneven foundations.

On connecting to the power supply, the wiring diagram must be referred to.
A check that the wiring is correct is rotation of the following:-

» The mixing pan and mixing star rotate anti-clockwise when looking from
the top.

» Theloader winch rotates anti-clockwise looking from the rope drum end and
when the raise button is pressed.

» Thewhirler unit rotates clockwise when looking from the top.

It is advisable to mount the starters away from the machine on supports free
fromvibration. Ensure that the starters are fitted with suitable overloads — see
technical specification — power units.

When wiring the air control valves refer to the correct wiring diagram in the
control panel and make sure the door control solenoid is energised only when
the control switch isinthe ‘DOOR OPEN’ position.

The 55 litre (12 gallon) ‘Invarac Water Tank isfitted with a25mm (1”) bore
hose inlet connection which will operate at all pressures up to 100 p.s.i.



Alternative inlet valves to suit very low water pressures are available if
required.

A simple Water Flow Meter is available as an option to the water tank, this has
arange of 0-100 litres and features an adjustable flow indicator with areset
facility allowing very accurate measurement of water flow irrespective of the
pressure. The Flow Meter is normally fitted with a manual ‘on/off’ valveand is
normally protected by awashable in line strainer.

A supply of compressed air at 5.5 barsisrequired. Theinlet for the connection
fromtheair lineistapped Y2’ B.S.P. A drop in pressure will cause incorrect
operation of the pneumatic system.



OPERATING THE MIXER

Before starting production the following points should checked:-

(1) Thatthereisoilin(a) the Star Drive Gearbox
(b) the Loader Winch Gearbox (when fitted)
(c) theAir Linelubricator (situated in the control
valve box).

(2) The Mixing pan should be clear of loose nuts, bolts, spanners etc., as
these will damage the fingers and blades.

(3) Check that the Discharge Door and Discharge Blade are operating
correctly.

(4) Check that the blade clearances are correct and if necessary adjust, in line
with the maintenance instructions.

(5  Check that the limit switches on the |oader stop the Loading Hopper in
the required positions at the top and bottom of the runway.

(6) Check that the Water tank is set to the required amount and isfilling up
tothislevel. (Seelater page for further information on Water Tank
operation).

(7) If aFlow Meter isfitted check that the pointer isreset to zero and the
strainer is clean and free from debris

(8 When Weigh Gear isfitted check that the setting arrangements and
lubrication requirements have been carried out. (See the Salter and
Pfister Parts Listsfor details).

IMPORTANT:

The CUMFLOW is a high performance Mixer.

The following precautions are necessary to obtain the best results and to avoid
damage to the Mixing Star and Drive.

AGGREGATES:

Strict control of graded aggregates must be maintained. Maximum Size 19mm
(3/47).



Oversize lumps of aggregate or rogue material must be prevented from entering
the Pan.

MIXING STAR BLADES:

They are of a special shape and material to prolong wear life. They should not
be modified in any way and only replaced by genuine ‘WINGET CROKER'’
Spares.

Daily check is advised to ensure that the Blades/\Wearing Pieces are securely
bolted and undamaged.

PAN RIM & BASE WEARING PLATES:

They must be replaced before excessive wear causes distortion.

MAXIMUM BATCH LOADS:

Under no circumstances should the Maximum Batch Loads quoted be
exceeded nor should the Mixer be stopped and re-started when thereisamix in
the Pan.

After each mix the contents of the pan must be completely discharged before
attempting to close the discharge door. At the end of each period of operation
the mixing pan, mixing blades, discharge blade and fingers, discharge chute,
discharge door and seating must be washed down to prevent concrete setting on
them and so impairing the efficiency of the machine.

WARNING:

THE MAUFACTURER ACCEPTS NO RESPONSIBILITY FOR ANY
DAMAGE OR FAILURE RESULTING FROM OPERATIONAL MISUSE
OR MALPRACTICE.



OPERATING INSTRUCTIONS FOR WEIGH GEAR
MECHANISM

PEISTER WEIGHER

D)

(2)

3)

(4)

()

(6)

Before operating check that the dashpot isfilled with Total AzollaZS32
or AzollaZ$46 or equivalent.

Ensure the pit is free from obstructions that may result in the hopper not
reaching the bottom limit switch

Setting the Weigher to Zero

The hopper should be lowered until the limit switch operates, (i.e. above
the hopper stops), then lowered onto the hopper stops by means of the
rope tension release switch, until the hopper ropeis slack, if not the
weigher will not register atrue reading. The dial should read zero when
this has been done, if not, adjust the pointer by means of the zero
adjusting nut on top of the dial head. (see item 20 on the relevant parts

page)

If the pointer on the dial oscillates while the machineisin action,
(i.ethrough vibration), turn the damping adjusting nuts (items6 & 7
parts page) down the spindle until the oscillations stop, then lock the
two nuts together.

On adaily basis before weighing check the pointer of the dial for zero
position. If the pointer isn’t exactly on zero, check to seeif the hopper
and weighbridge have got free play and , if necessary clean the hopper
or weighbridge. If zero cannot be obtained, adjust by means of the zero
adjusting nut on top of the dial head. (item 20)

If the dial reads heavy or light at full load, adjustments can be made by
moving the adjustable knife edge. NOTE This adjustable knife edgeis
set in our works prior to despatch and should only be moved if the
above instructions have been carried out without result.

SALTERWEIGHER

(1)

Ensure the dashpot isfilled with aTotal S.A.E. 140 oil.



(2) Ensurethe pit isfree from obstructions that may result in the hopper not
reaching the bottom limit switch

(3) Settingthe Weigher to Zero

The hopper should be lowered until the limit switch operates, (i.e. above
the hopper stops), then lowered onto the hopper stops by means of the
rope tension release switch, until the hopper ropeis slack, if not the
weigher will not register atrue reading. The dial should read zero when
this has been done, if not, adjust the pointer by means of the zero
adjusting nut on top of the dial head. (see item 1 on the relevant parts

page)

(4) Onadaily basis before weighing check the pointer of the dial for zero
position. If the pointer isn’t exactly on zero, check to seeif the hopper
and weighbridge have got free play and , if necessary clean the hopper
or weighbridge. If zero cannot be obtained, adjust by means of the zero

adjusting nut on top of the dial head. (item 1)

(5 If thedial reads heavy or light at full load, adjustments can be made by
moving the adjustable knife edge. NOTE This adjustable knife edgeis
set in our works prior to despatch and should only be moved if the above
Instructions have been carried out without result.

HYDROSTATIC LOADCELL & GAUGE

The Hydrostatic Load Cell is connected by aflexible capillary tube (approx 9.7
metres long) to a 300mm (12") diameter weigh gauge.

The whole system is assembled and filled with fluid under vacuum and under
no circumstances should any of the components be disconnected, in the event
of component damage the compl ete assembly should be returned to Winget
Limited for repair.

The system isfactory calibrated and any variation between the calculated tare
and the actual tare recorded can be corrected by means of the tare adjustment
knob on the side of the gauge.

With no load acting on the loadcell the pointer will be below zero, thisisto
accommodate the weight of the hopper. When the hopper is placed on to the
loadcell the pointer will register zero. Final zero adjustment can be made via
the zero adjustment knob on the side of the gauge housing.



OPERATING INSTRUCTIONS FOR ‘INVARAC ' 55
LITRE (12 GALLON) WATER TANK

TO DISCHARGE IN STAGES: When thetank is used for a partial discharge
(i.e. not a complete discharge in one go) slacken the wing nut so that the release
lever is slack, then use the discharge lever for releasing the water. When the
tank has emptied the release lever must be depressed before any water can enter
the tank. Just alight touch is necessary.

NOTE Itisnecessary to pull the discharge lever right down for the first
discharge. Thislockstheinlet valvein the ‘shut off’ position and thereafter the
lever can be operated without pulling it to its full extent, i.e. the lever controls
the amount of water released.

COMPLETE DISCHARGE: Lock the release lever in the ‘down position by
means of the wing nut.

METHOD OF OPERATION: Set the indicator to the required quantity of
water and discharge by means of the discharge lever at the tank base. The lever
must be pulled right down and held until the water is discharged. This action
shuts off the inlet valve and stops water from entering the tank.

For accurate quantities, measure the water discharged and adjust by means of
the handle, ten turns of the handle are equal to 1 gallon or 4.54 litres, (1.25
turnsto 1 pint or 0.568 litres). Once set each batch of water will be the same.

The tank is designed for accurate water measurements and will operate
satisfactorily on mains water pressure up to 100 p.s.i.

INDICATORS
10 Turns 4.54litres 1lgallon
1.25Turns .568 litres 1 pint
1Turn 1 pound
CAPACITY

55litres  12gallon maximum
18 Litres  4gallon minimum

THE ABOVE INFORMATION APPLIESTO IMPERIAL GALLONS
ONLY



If the overnight temperature is expected to drop to or near freezing it is
recommended that the water tank is completely drained each night or at the end
of each shift to prevent damage to the tank.

LUBRICATION

The indicator screw spindle must be kept clean and regularly greased. The
chain adjustment should be checked frequently and also greased regularly. The
square end of the centre spindle on the top of the tank should be checked
regularly for free movement and grease applied as necessary.

OPERATING INSTRUCTIONSFOR 0-100 LITRE
WATERFLOWMETER

The ssimple manually operated 0-100 litre Water Flow Meter is available asan
option to the water tank and is normally mounted on the side of the mixer
feeding directly into the pan. The meter is normally fitted with 1" hose tail
connectors but different sizes of water inlet connections to suit various hose
diameters are also available. The meter is normally provided with asimple
‘on/off’ valve and inline filter/strainer mounted next to but down stream of the
flowmeter.

OPERATION

On adaily basis before use the strainer should be removed and checked for
debris and obstructions, cleaned and refitted. Ensure the on/off valveisin the
‘off * position and turn on the main water supply. Set the adjustable pointer on
the dial face viathe central knob to the required amount of water. Check the
indicator reads zero, if not operate the reset lever on the side of the meter which
will reset the indicator. Turn the on/off valve slowly to the ‘on’ position
watching the movement of the indicator around the dial, when the indicator
reaches the pointer sharply turn valve to the ‘off * position. The indicator will
register the amount of water delivered. Operate the reset lever to bring the
indicator back to zero and repeat the operation for each batch of material
mixed.

When shutting down the mixer either at night or at the end of each shiftitis
recommended that the main water supply to the flow meter and ‘on/off’ valve
Is shut off.

If it is expected that the overnight temperatures will drop to or close to freezing
it is recommended that the Flow Meter, Valve, Filter and Pipework are drained
to prevent damage.



OPERATING THE MIXER

SAFETY NOTES

Never operate the mixer unless you have read and fully understand the contents
of the Operators Manual

Never operate the mixer whilst wearing loose fitting clothing
Never reach inside the Pan whilst it isrotating
Never operate any equipment unless you have received adequate training

Cement, certain other minerals and organic compounds can cause skin irritation
leading to Dermatitis. Always use Personal Protective Equipment i.e. gloves etc
to protect the skin from direct contact. If in any doubt about the materials being
used consult your employers COSHH manual

Wear Eye protection to protect your eyes from dust and liquid splashes

Do not attempt to remove the pan single handedly, obtain assistance, use the
Pan Trolley (if provided) or use suitable lifting equipment

Do not operate the mixer with any of the guards removed, safety devices or
interlocks disconnected. They are there to offer you some protection, ensure
they are correctly maintained

Carry out the daily maintenance before operating the mixer and report defects
to your supervisors

QOils, Greases and Lubricants are skin irritants and prolonged direct skin contact
can cause skin cancer. PPE or barrier creams should be used when carrying out
mai ntenance work, wash your hands on completion

Always dispose of waste oils and lubricants in a proper manner, it isillegal to
pour it down drains or bury it. Contact your local authority for alist of
authorised disposal sites

Always disconnect the power supply at the mains before carrying out any
mai ntenance work or cleaning the equipment down. Do not turn on the power
until everything has dried out

Do not alow waste from the wash down process to enter the public drainage
system unless it has been properly filtered.



Decals and Instruction Plates are attached to the equipment to warn against
hazards and assist in the safe operation of the equipment, if damaged or defaced
they should always be replaced.

Itislikely that clutch and/or brake linings may contain asbestos and suitable
precautions should be taken to avoid breathing in the dust, protective clothing
should be worn. Hands should be washed immediately after handling
components and old discarded parts or linings should be disposed of in a
responsible manner in line with local or national regulations covering the
disposal of asbestos waste.



OPERATING

AND

MAINTENANCE MANUAL

SECTION 3

TECHNICAL SPECIFICATION
AND MAINTENANCE



TECHNICAL SPECIFICATION OF CUMFL OW RP400

CAPACITIES: Maximum Batch Capacity by Weight 610 kgs
by Volume 400 litres

Nominal Output (Based on 2.42kg/It) 254 litres

Nominal Output (Based on 2.162kg/It) 282 litres

Hourly Output @ 40/50/60 batches per/hr - 11m*13.75m*16.5m°
BATCHLOADER CAPACITY 576 kg
AGGREGATES: Maximum Aggregate Size 19 mm
MIXER FRAME: Strongly constructed from welded Steel Channel
MIXING PAN: Steel Base Pan mounted on four wide track rollers with central

discharge door. Pan Rim, Base and Discharge Door fitted with
renewable Wearing Plates.

MIXING STAR: Fitted with 3 Spring loaded Star Blades, two at Pan floor level and
one for high level mixing.

FIXED BLADE: Spring loaded pan side scraper assembly. Reversible when worn.

DISCHARGE BLADE: Lever operated in conjunction with the Discharge Door.

WHIRLER: Intermittent blades mounted on vertical split shaft.

POWER UNITS: Mixing Star) Combined Motor 7.5 kw
Mixing Pan)
Loader Motor (where fitted) 3.7 kw
Whirler Motor (where fitted) 7.5 kw

DRIVES Primary VeeFlat
Secondary Roller chain to pan and star drive.
Mixing Pan Renewable cast bevel rack and bevel pinion
Mixing Star Machine cut bevel gears
Whirler Vee Rope Drive

SPEEDS Speed of Pan 12 rpm
Speed of Star 56 rpm
Speed of Loading Hopper 21 metres/min
Speed of Whirler 720 rpm

FREE AIR CONSUMPTION (PER BATCH 80 PSl) 63.7 litres




WEIGHTS (UNLADEN) Without L oader
With Loader

ELECTRICS Motor Voltage

Control Voltage

MACHINE SAFETY DIRECTIVE

All Gears are suitably guarded.

2655 kg
3471 kg

415V 3ph 50hz
option 60 hz
110V



MAINTENANCE

IMPORTANT

ALWAYSENSURE APPARATUSISISOLATED FROM MAINS SUPPLY
BEFORE COMMENCING MAINTENANCE.

SHUTDOWN PROCEDURE

Prior to any work being carried out the apparatus is to be isolated and physically locked off.

We recommend a double key exchange system.

Safe access to equipment with one access door and one control point.

Supply Locked

Off Key Free
e | | D O--
Key Trapped —} h

L =

Door Locked JI
Key Trapped @ ’ Equipment Stopped Supply

Door Open Locked Off Access Door
Key Trapped Open
1
I
Equipment Working Supply J
On Access Door Locked @’
Supply Locked Off Key
Free

Follow the procedures detailed in your Health and Safety Policy at all times.
Ensure all storage bins containing materials to be mixed are isol ated.

Shut down the water supply and drain off any tank or flowmeter fitted.



MAINTENANCE OF MIXER

IMPORTANT NOTE:

Ensure that all maintenance is carried out in accordance with the Parts and Operating
Manual and Proprietary Manufacturer’s specific instruction.

PROCEDURE

1

ISOLATE ELECTRICAL, PNEUMATIC AND OTHER SERVICESTO THE
MIXER (see separate section).

Service at recommended intervals.

Use Croker manufactured replacement parts available from WINGET LIMITED.

Ensure all safety guards and interlocks are reinstated prior to operating the mixer.

Main items of wear (see Section 4).

A)
B)
C)
D)

Star Blades
Fixed Blade
Discharge Blade
Whirler Blades

Accessto mixing pan internalsis viathe safety interlocks. Each of the above are
bolted components and are replaced by simple method and usually achieved in situ
without dismantling other components.

E)

F)

G)

Pan base and rim wearing plates are also bolted construction and can be
replaced in situ. However, pan covers will need to be dismantled to provide the
necessary access.

Other items prone to less wear are star blade fingers, lower whirler shaft
assembly and mixing star. Each can be replaced again in situ but pan covers
would require tensing to provide necessary access.

Pan rollers can be adjusted to accommodate wear during operation. These can
be replaced when required in situ using jacking method to support pan and
provide the necessary access.



MAINTENANCE AND LUBRICATION

DAILY: Using Total EP2 Grease (or equivalent) grease the following points:-

Pan Roller Spindles

Discharge Blade Lifting Control Gear
Air Cylinder Lever Pivot Holder

Star Gearbox and Conical Bearings
Mixing Blade Finger Bearings

Fixed Blade Finger Bearing

L oading Hopper Rollers

Whirler (where applicable)

Inspect and top-up if necessary:-

Air Line Lubricator

WEEKLY:: Inspect and top up if necessary:-
(1) Star Gearbox

(2) Chaindrip-feed Lubricators
(3) Loader Winch Reduction Gearbox

| nspect and Adjust

4 Points
7 Points
1 Point

5 Points
2 Points
1 Point

4 Points
2 Points

Use Total Azolla 27 (or equivalent)
or suitable Pneumatic Tool Oil

Use Total Carter EP320 (or equivalent)
Use SA.E. 30 Oil

Use Total Carter EP320, Total Carter
EPHT320 or Total Carter SY 320 (or
equivalent). Carter EPHT and SY 320 are
Synthetic Oils which will not mix with
either Mineral Oils or other makes of
Synthetic Qils. If in doubt drain and
flush the gearbox before topping up.

(1) Pan Gear and Pinion — Apply Open Gear Lubricant or equivalent as required.

(2) Adjust Star Blades, Fixed Blades and Discharge Blade to the following settings, also

make sure that Blade fingers are free in their
obstructions.

bearings and that the springs are clear of

Mixing Blade: (3 mm) clear of pan base. Adjust by moving the blade down
its finger.
Discharge Blade: Just touching pan base when finger bridge is resting on stop

sleeves. Adjust by moving bridge up or down fingers.



Discharge Door Control

Spring: The spring must be kept clean and free from
obstruction.
Fixed Blade: (3 mm) clear of pan base and just touching pan rim. Adjust

by moving hinge brackets along its slots and blade up or
down itsfingers. Re-set spring to 107 mm (4”) overall
length after setting blade.

(3) After thefirst week’s running the Vee Belt Drive will need adjustment to take up
initial wear and stretch. At the correct tension it should be just possible to twist each
belt through 90° when gripped between finger and thumb midway between pulleys.

(4) Loading Hopper Wire Rope — clean off grit etc. and inspect for broken strands. Clean
and apply a suitable wire rope dressing.

MONTHLY:

D)

(2)
3)
(4)
()
(6)
(7)

(8)

CAUTION:

9)

| nspect:

Driving Chain for misalignment indicated by wear on the sides of the
sprocket teeth. Rectify immediately. Adjust jockey pinion if necessary so
that the chain isjust off slack, excessive tightness will accelerate wear.
All blades for wear — replace when worn.

Pan rim, base and door wear plates — replace when worn

Pan Roller Bearings — replace if necessary

Pan Door Bearing — replace if necessary

Pneumatic system for leaks — repair or replace damaged parts.

Pneumatic Cylinders. Make sure that the door cylinder piston rod is at
the end of itstravel when the discharge door isjust homein its seating.

Pfister or Salter Weighers. Clean the knife abutments by means of a
brush and grease them thoroughly with Total EP2 grease or equivalent.

BEFORE WORKING UNDER LOADING HOPPER, REST
HOPPER ON SAFETY BOLTS. DO NOT FORGET TO REMOVE
THESE BOLTSBEFORE RE-STARTING THE MACHINE

L oader Magnetic Brake (see below for NR Range brake units.) — adjust if
necessary, to the following instructions (these instructions apply only if




a separate brake unit isfitted, refer to the manufacturersif acombined
motor and brake unit is fitted) :-

Mounting:

Set the brake so that the horizontal centre-line of the shoe corresponds
with the centre-line of the brake wheel shaft and the shoe pivots are
equally spaced from the vertical centre-line.

Installing:

Slacken back equalising screw (Item 14) Slack nut (Item 5) and adjust
screw (Item 3) to give required braking torque.

WARNING:

The end of the adjusting screw (Item 3) must always be visible in the hole at the end
of the adjusting nut (Item 6).

Set nuts (Item 5) so that contact is made with the load spring block in the shoe lever
when solenoid plunger has moved through half its stoke. Once properly set, this
setting should not be atered. With solenoid plunger right down, set equalising screw
(Item 14) to give equal friction lining clearances.

Tighten locknuts (Item 5 & Item 14) and be sure that the load spring bracket isin
place.

Check adjustments frequently and lubricate brake shoe pivots. To adjust for ware,
screw in adjusting screw (Item 3) until the adjusting nuts are clear and only touch
lever (Item 1) when plunger is depressed through half its stroke.

When new Brake Linings are fitted, repeat all adjustments. Refer to notes on safe
handling and disposal of Asbestos waste and Brake Dust.

Orders and enquiries should always state full description of parts required. The serial
number on the brake should always be quoted and when ordering replacement brake
shoes give the dimensions and number of rivet holes.

Check that the limit switch on the loader stops the hopper in the required position at
the top of the runway.

When operated the limit switch should stop the motor and apply the magnetic brake
unit.



(10)

If aBatch Weigher is not to be used in conjunction with the Loader, then the skip
track must be extended and a lower limit switch and hopper stops incorporated.

The loading hopper must operate the lower limit switch before the hopper stops are
reached and allowance made for the rope to slacken once the hopper isin the loading
position.

NR Range Loader Magnetic Brakes — adjust if necessary, to the
following instructions (these instructions apply only if a separate brake
unit isfitted, refer to the manufacturersif a combined motor and brake
unit isfitted) :-

NR RANGE

MOUNTING

(1)

(2)

3)

Release the spring pressure completely by unscrewing the torque screw H, in most
cases the brake can now be slipped over and off the brake drum. If the brake cannot
be slipped off the drum due to the proximity of equipment i.e. motors etc, the plain
arm can be removed by taking out the pivot pin K and withdrawing the arm from the
base. It may be necessary to remove the top rod.

Set the brake unit in position on the bed plate, insert the fixing bolts and screw down
finger tight.

If previously removed replace the plain arm, rod and pivot pin. With the brake base
resting evenly on the bed plate tighten up the torque screw H until the brake drumis
gripped tightly by the shoes.



(4) Tighten down the fixing setscrews or bolts and set the brake arm shoe stop screws
Against the shoes to prevent them dropping in the released condition.

WIRING
A 3/4” screwed conduit entry is situated in each side of the base of the armature
housing to accommodate the wiring to the terminals, it is essential that the conduit or
lead in be flexible.

SETTING UP

(1) Adjust and lock the torque screw H so that only 3mm (1/8”) of further adjustment is
available to compensate for any reduction in torque due to any wear of the brake
linings.

(2) Remove cover A and with no current flowing set gap E, indicated on the brake label,
by adjusting the handwheel or alternatively the screw B. Replace the cover.

(3) Adjust the setscrew D so that both shoes lift equally when the brake is energised.

(4 When required the brake can be released manually by applying pressure to the release

device F, using asuitable lever

MAINTENANCE AND SERVICE

NOTE, until it is obvious that the friction surfaces have bedded down completely,
gap E should be should be carefully checked at frequent intervals. The length of this
period will depend on the frequency of the operation of the brake. After this period
normal maintenance only will be required. The only lubrication required is an
occasional light application to the armature spindle bearing through the holes
provided.

COIL REPLACEMENT

| solate the electrical supply. Remove the armature cover A and disconnect the coil
leads. Slacken the top rod adjustments by rotating the handwheel or alternatively the
screw B anti-clockwise. Remove the e-clips on the armature spindle J and withdraw
the spindle, lift out the armature G. Remove the eight nuts at C and withdraw the coil.
Replace the coil and the nuts ensuring the positioning of the inner nuts prevents



distortion of the coil flange when the outer nuts are tightened. Refit the armature,
spindle and e-clips, reset the gap E as previously described and reconnect the leads.
Replace the cover.

BRAKE LINING REPLACEMENT

| solate the electrical supply. Release the torque spring pressure by unscrewing the
torgue screw N. Remove the shoe spindle and rotate the shoe around the drum by
approximately 90" in an upward movement and withdraw. Fit new linings and
reassemble. Reset as previously described under setting.

WARNING

It islikely that the Brake Lining may contain asbestos and suitable precautions should
be taken to avoid breathing in the dust, protective clothing should be worn. Hands
should be washed immediately after handling components and old discarded parts or
linings should be disposed of in aresponsible manner in line with local or national
regulations covering the disposal of asbestos waste

MAINTENANCE OF PFISTER WEIGHER

MONTHLY

Clean the knife edge abutments by means of a brush and grease them thoroughly
using Total EP2 grease or equivalent.

EVERY THREE MONTHS

Free the dashpot cylinder securing nut at the bottom of the cylinder, and cylinder
flange . Remove the dashpot cylinder clean out and refill with new oil, either Total
AzollaZS32 or AzollaZ$46 or equivalent. Take care when removing the dashpot
cylinder from its position as it must be replaced in the same position.

EVERY THREE MONTHS

Clean the dial head. Remove the back cover plate and wash the elementsin the dial
head with clean diesdl oil, i.e. springs, shaft, ball bearings and rack etc.

When cleaning the ball bearings move the rack up and down. After cleaning lubricate
the elements with Total EP2 grease. The ball bearings should be lubricated with Total
AzollaZS10. Replace the back cover.



MAINTENANCE OF SALTER WEIGHER

MONTHLY

Clean the knife edge abutments by means of a brush and grease them thoroughly
using Total EP2 grease or equivalent.

EVERY THREE MONTHS

Free the dashpot cylinder securing nuts at the bottom of the cylinder, and cylinder
flange, remove the dashpot cylinder cap. Remove the dashpot cylinder clean out and
refill with new oil, Total S.A.E. 140 or equivalent. Take care when removing the
dashpot cylinder from its position as it must be replaced in the same position.

ANNUALLY

WORM REDUCTION UNIT RENOLD WUS

Drain and clean out the gear case and refill with Total Carter EP320, Total Carter
EPHT320 or Total Carter SY 320 or equivalent. (EPHT and SY 320 are Synthetic
Qils). Mineral and Synthetic oils and are incompatible and will not mix, neither will
different makes of Synthetic Qils. If in doubt thoroughly flush out the unit prior to
refilling. When running conditions are severe the oil should be changed more
frequently. (Capacities— 8.5 Imperial Pints: 4.0 Litres: 1.5 American Gallons).

NOTE

Electrical cables particularly those with copper conductors suffer from a
condition known as ‘relaxation’ which may cause wiring to work loose over a
period of time, it isrecommended that the tightness of wiring connections and
terminals are checked following the first month in service.

SCRAPER SHOVEL FAULT FINDING

Clutch Slip

The most likely reason for clutch slippage is adrop in voltage, as the clutch
cannot operate efficiently unless full voltage is applied.



VOLTAGE READINGS:
Dynamo Output should read 15-17 volt
Automatic voltage Controller should read 15-17 volt

If the voltage readings differ significantly from those above check and adjust
the dynamo drive belt and recheck the readings. If the voltage is still incorrect
check the dynamo output by disconnecting both dynamo leads and placing the
+ lead of the test meter acrossterminals D & F and the —lead to earth. The
dynamo should now give areading of approximately 30-33 volts. If this reading
IS unobtai nable the dynamo should be serviced and the brushes and commutator
cleaned, if after servicing the dynamo the voltage is still incorrect the dynamo
should be changed.

If the dynamo voltage is correct (i.e. 30-33 volt) check all the A.V.C.
connections from the dynamo and to earth. If the voltage is still incorrect a
replacement A.V.C. should be fitted, these are sealed units and cannot be
adjusted.

If the voltages from both the dynamo and A.V.C. are correct (i.e. 15-17 volt)
and the clutch still slips check the Winch unit for damaged Clutch Armature
Plates, or contamination with grease or oil of the faces of both the Armature
Plate and Magnet. If signs of contamination are present the affected parts
should be cleaned with a suitable degreasing solvent (wear suitable protective
clothing). Take care not to drench the clutch friction material, the friction
material can be scraped to facilitate degreasing but no more than .001” of
material should be removed.

Complete Clutch Failure

Should the output voltage from the A.V.C. be correct the cause of the
breakdown is most likely to be abreak in the electrical circuit between the
A.V.C. and the negative return to earth on the Clutch Carbon Brushes.

Check the shovel cable and switch by connecting atest meter set for continuity
to both terminals on the shovel plug. Operate the switch and check the meter
for a correct continuity reading. If the readings indicate a fault, replace the
cable or switch as necessary.

In the event of the shovel circuit being correct, check all the connections
between the two pin socket and clutch carbon brushes, paying particular
attention to the following items:-

The wires connecting the Clutch Magnet to the Collector Ring which may have
an internal break, or loose grub screw in the Collector Ring.



Check the Carbon Brushes and Slip Rings for deposits of grease, oil, cement
dust or other contaminant. If necessary clean or replace.

Check the earth connection on the negative side of the brush mounting, this
may be making a bad earthing contact. On some models the contact is made
direct to the brush box, on others a separate wire is returned to earth on the

A.V.C. mounting bolts.

M agnet

The clutch magnet friction facing is designed to be set at .001” to .002” below
the level of the magnet poles, the armature plates will have corresponding
grooves worn by the magnet poles to asimilar depth.

WARNING

It islikely that the clutch lining may contain asbestos and suitable precautions
should be taken to avoid breathing in the dust, protective clothing should be
worn. Hands should be washed immediately after handling components and old
discarded parts or linings should be disposed of in aresponsible manner in line
with local or national regulations covering the disposal of asbestos waste.



LUBRICATION LAYOUT




OPERATING

AND

MAINTENANCE MANUAL

SECTION 4

MIXER SPARE PARTS



9z'se’iz'oe

9z'se'Le

NOILVOIdIQON 3HL 31va-3ad

Gl

vi'eL'zL

ATANISSY JAIHA V1S ¥ NVd 00vdd

HOIHM SINIHOVIN ISOHL ¥Od
AT3LYHYJ3S a3SYHOUNd

389 T1ILS NVD HOIHM 8¢ B

€ SIWALI SIANTONI WAL SIHL
— *Z806EGHD HLIM ¥3L1Snrav
¥¢ czoszcuo oN Luvd Ly WALIESN

*2806£G¥D ON/d ¥IANN
ATEWASSY ANO SY a3IddNns

ﬂ,\ﬂN MON 3V 0¥ ® €€ S1uvd

| 1Z'0Z'6l 24

T\wv

T

9l



OO ~NOOTPS, WN P

41
41A
41B

RP400 PAN & STAR DRIVE ASSEMBLY

44S05E
CR531914
CR261381
CR531927
CR531928
CR630034
CR490010
CR329058
CR200141
81S01
134108002
134108003
CR200142
CR151092
8S07J
59S05
267S10
CR520522
CR220156
CR320087
CR340554
11S06G
105S07
59511
CR160026
CR320084
CR340553
8S06G
267509
CR151101
CR520500
CR200137
CR329001
CR329062
CR460099
CR531799
267S10
CR630057
CR200033
88S16C
CR630056
CR520138
CR531799
CR539087

CR529025
59S04
267S07

Split Pin 3/16" x 1 1/2" Long

Motor Bed Plate Pivot Angle

Motor Bedplate

Motor Bedplate Pivot Bar

Adjusting Bolt

Spacers

Washer Flat 1"

Key Parallel

1" Pitch Simple Chain

Connecting Link 1"

Link & Half 1"

Half Link 1"

Chainwheel 38T c/w Taper Lock Bush

Pillow Block Bearing

Bolt M20x 65

Nyloc Nut M20

Washer Flat M20

Star Drive Shaft

Electric Motor

Key Gib Head 12 x 85mm Long

Motor Vee Pulley, 5 Groove

Screw Set M16 x 45

Tapered Washer M16

Nyloc Nut M16

Vee Belts, replace as a set

Key Gib Head 16 x 110mm Long

Flat Pulley

Bolt M16 x 55

Washer Flat M16

Pillow Block Bearing

Bevel Pinion Shaft

Chain Pinion 25T c/w Taper Lock Bush

Key Parallel 18 x 11 x 60

Key Gib Head 18 x 11 x 110mm long

Bevel Pinion

Jockey Pulley Support Bracket (R.H.) See item 40A
Washer M20

Sleeve, also part of item 41 CR529025 Adjuster
Chain Adjuster Pinion 19T

Ball Bearing Sealed

Sleeve, also part of item 41 CR529025 Adjuster
Chain Adjuster Spindle

Jockey Pulley Support Bracket (L.H.) See item 40A
Jockey Pulley Support Bracket Assembly replaces
item 33 & item 40

Adjuster, Chain Tensioner, use with item 40A
Nut Nyloc M12

Washer Flat

PRPRPNRPRRPNRPRPRPRPRPRPRPNOMRPRRUOCODMNRPRRPREPRENANRPRRPRPRPRPREPRENNNRPENN

e



22'12'02'9's—_ [ %5 | |
N.f/m//ov

ATANISSY XOddV3O ¥ VLS ONIXIN 00Vdd



O©CoOoO~NOOOOGLPA, WN -

WWWWWNDNDNDNDNMNDNDNDDMNNDN_2A 222 A a A A aaA
WNN_2OQO0OO~NOOCOPPWN_,POOCOONOOOGOIPA,WN-_O

33A
33B
34
35
36
37
38
39
40
41
42
43
44
45
46

RP400 MIXING STAR & GEARBOX

11S05D
CR490144
CR150223
CR560004
11S06E
17S08
CR210145
CR560036
8S04H
17S05
CR460021
CR210138
CR630046
79S07C
CR329058
CR610003
CR460020
CR210144
CR210041
267S09
CR490145
7506
CRb560035
8S06L
CR520174
CRb531827
CR210236
CR330062
CR630305
CR320036
7S06
CR210123

CR21100169

CR210007

CR210007P
CR210007SS

8S04L
CR660008
CR520118
52S05L
267507
59504

CR63100159

CR280008
10S04
CR570008
CR530571
333104020
241902000

Screw Set M12 x 30

Fibre Washer M12

Ball Bearing

Felt Seal Set

Screw Set M16 x 45

Spring Washer M16

Star Gearbox Bearing Housing
Bearing Housing Gasket

Bolt M10 x 60

Spring Washer M10

Bevel Gear 23T

Star Gearbox Cover

Washer Star Shaft

Bolt 5/8" x 1 1/4" B.S.W.

Key Parrallel 5/8" x 7/16" x 3
Filler Plug

Bevel Gear 32T

Case Star Gearbox

Star Conical

Washer Flat M16

Fibre Washer M16

Nut M16

Conical Gasket

Bolt M16 x 75

Star Shaft

Adjusting Screw M16 x 70 (Can use 11S06M)
Mixing Star

Spring

Star Shaft Spacer

Key Gib Head 3/4" x 6" Long
Nut M16

Star Blade Wearing Piece, obsolete use item 32 below
Star Blade Wearing Piece

Star Blade Holder, Cast

Star Blade, Polyuerathane Alternative
Star Blade, Stainless Steel

Bolt M10 x 75

Bush

Star Blade Finger c/w Lever
Bolt Skt Csk Head M12 x 55
Washer Flat M12

Nut Nyloc M12

Collar

1/4" BSP Angled Grease Nipple
Washer Flat 1/2"

Rubber Washer 1/2"

Grease Pipe

1/4" BSP Straight Grease Nipple
1/4" BSP Ferrule

N —

S A A O aOa NN, PN AP aawiNN

—_ N -
_~N-_Or~ D

W2 W= Ww

_) A, A, a2 AW WO WWWWWWwWwwWw



ol

eLCLLL
r r uml“.|/|| = (@] - _\ "l_l |,\A
| — _ | _ LT [
Ly © ©
8/ 8 ® ©)
6'8°L
: ¢ z

96y

ATAINISSY NVd ONIXIN 00dd



OCoONOOOGP,WWWDNDDNDDN -~

- A A
WN -0

RP400 MIXING PAN

CR54100152 Pan Rim

CR54100153 Pan Rim Wear Plates, Mild Steel
CR54100153H Pan Rim Wear Plates, Wear Resistant Steel
CR51100153SS Pan Rim Wear Plates, Stainless Steel
CR54100154 Pan Base Wear Plates, Mild Steel
CR54100154H Pan Base Wear Plates, Wear Resistant Steel
CR54100154SS Pan Base Wear Plates, Stainless Steel

52504D Screw Set Csk Skt Head M10 x 20
7S04 Nut M10

17S05 Spring Washer M10

52S506P Screw Set Csk Skt Head M16 x 70
7S06 Nuts M16

17S08 Spring Washer M16

CR21100151 Pan Base

16S10G Screw Set Slt Rnd Head M12 x 40
7S05 Nuts M12

17S06 Spring Washer M12

1x3
1x3
1x3
1x4
1x4
1x4
24
24
24
16
16
16

12
12
12



0L'6'8

oL‘6‘8

32

¢

ATAINASSY d3110d NVd ONIXIN 00y dd



P PO0O0O~NOOOTP,WWNEREPRE

= O

CR520104
CR52100216
88S17C
CR21100217
CR21100217
88S016C
10S39
44S05E
77S07
8S06R
17508

7S06
105S07

RP400 MIXING PAN ROLLER

Pan Roller Spindle (Obsolete use item 1 below)
Pan Roller Spindle

Sealed Ball Bearing

Pan Roller (Obsolete use Item 3 below)
Pan Roller

Sealed Ball Bearing

Washer 3/4"

Split Pin 3/16" x 1 1/2"

Castelated Nut 3/4" B.S.W.

Bolt M16 x 120

Spring Washer M16

Nut M16

Tapered Washer M16

EEE

OO DMDS



v'e'ss oLvece

zz'izoz'sl

86'26°9¢

\m |

i
Z'v'eol \ n o
85°26°29 !
! m 1
Sr'rhey ) L
£T'v'T
9l M
SZ've
9Z°12'82'62°0¢°LE
% geze
9¢°2¢£'8¢°6¢ 8
Ge've

L'9

ATANISSY dV39 1041NOD 494dVHOSIA 00vdd



RP400 DISCHARGE CONTROL GEAR

OCOWOWOwoOoO~NOOTOAADRWN -~

A DDA BAADLADMNDNOOOWOLWWWWWWWWNDNDNDNNDNDDNDNNN_2_222A A A A A
OCoOoONOCOGOPAPWN ,~OCOO~NOOCOODPAWON_,POODCO0OOONOODOPRPWON,~OCOOO~NOOCOPAWDN-~O

8S06F Bolt M16 x 50 4
7S06 Nut 19
105S07 Taper Washer 9
17S08 Spring Washer 19
CR190011 Discharge Door Shaft Bearing 2
CR520120 Discharge Door Shaft 1
CR320083 5/8" Gib Key Head 2
CR490043 Washer Flat x 1 3/4" Dia 2
CR540650 Discharge Blade, obsolete use item 9 below

CR54100172  Discharge Blade, Mild Steel 1
CR54100172H Discharge Blade, Wear Resistant Steel 1
CR54100172SS Discharge Blade, Stainless Steel 1
11S06F Screw Set M16 x 40 5
CR260412 Discharge Blade Spring Anchor 1
CR330047 Discharge Door Control Spring 1
CR520109 Discharge Lever Handle 1
253505 Nut 1/2" B.S.W. 1
41S07 Spring Washer 1/2" 1
CR260198 Discharge Door Lever 1
CR260402 Hinge Bracket 1
CR260455 Rack Support Bracket 1
11S05E Screw Set M12 x 35 2
105S05 Tapered Washer M12 2
17S06 Spring Washer M12 6
7S05 Nut M12 6
8S06E Bolt M16 X 45 8
CR210113 Finger Brackets 2
333104020 1/4" B.S.P. Grease Nipple 2
CR030072 Discharge Blade Control Rod 1
CR140004 L.H. Ball Joint 1
CR140005 R.H.Ball Joint 1
CR241648 Checknut - R.H.Thread 3/8" B.S.P. 1
CR241657 Checknut - L.H.Thread 3/8" B.S.P. 1
131S02 1/8" B.S.P. Angled Grease Nipple 2
CR260403 Discharge Blade Lifting Lever 1
131S01 1/8" B.S.P. Straight Grease Nipple 2
CR520112 Pin 3
CR520164 Locking Pins 3
CR520148 Bridge Hinge 1
333601010 1/8" Gas Angled Grease Nipple 1
253S09 Nut 1" B.S.W. 1
41513 Spring Washer 1" 1
CR260404 Finger Bridge 1
CR530478 Discharge Blade Lifting Links 2
CR531998 Pipe Stops 2
52504G Screw Set Csk Skt Head M10 x 35 2
7S04 Nut M10 2
17S05 Spring Washer M10 2
CR210098 Pawl 1
CR520111 Discharge Blade Finger 2
253S08 Nut 7/8" B.S.W. 4
52S05K Screw Set Csk Skt Head M12 x 50 4



50
51
52
53
54
55
56
S57
58
59
60
61
62

RP400 DISCHARGE CONTROL GEAR

CR260395
8518J
7516
17515
CR260411
11S06E
8S06K
59811
267S09
CR210158
CR210159
CR520173
52S06J

Discharge Door Control Spring Hook
Bolt M18 X 65

Nut M18

Spring Washer M18

Discharge Door Shaft Lever
Screw Set M16 x 35

Bolt M16 x 70

Nyloc Nut M16

Washer Flat M16

Discharge Door Rack

Discharge Door Keep

Handle Rack Pin

Screw Set Csk Skt Head M16 x 45

RS N L W U NG T ) 'S I N ) [ N i N W §



9L‘GL 'YL

cLcl

N\

__ /n\ . f/
14

6'8‘L ¢ ‘

ATANISSY d00d 494dVHOSIA 00vdd



OCoOoONOOOGOPRWN-=--

CR21100180

RP400 DISCHARGE DOOR

Door Seating, Mild Steel

CR21100180SS Door Seating, Stainless Steel

CR21100179
CR150423
CR630387A
97515
CR570017
25S06P
7506

17S08
CR630387B
CR210093
11S05E
17S06
CR52100182
7508

56S08
CR540451
CR49100187
CR150347
CR210127
CR320030
CR54100203
11S04C
267506
56S03

Door

Self Aligning Ball Bearing
Thrust Washer

Hose Clip 70-89MM
Rubber Seal

Screw Set Csk Skt M16 x 70
Nut M16

Spring Washer M16
Distance Piece

Door Arm Bottom Cover
Set Screw M12 x 35
Spring Washer M12

Door Spindle

Nut M24

Nut Half M24

Pan Door Pin Nut Cover
Bottom Cover Washer
Single Thrust Ball Bearing & Seating
Door Arm

5/8" Gib Head Key 6" Long
Discharge Chute

Screw Set M10 x 25
Washer Flat M10

Nyloc Nut M10

* Not illustrated

A PR DNAA A A A A a DDA A admaaaaaan



d4dNITAD dIV 400d 494dVHOSIA 00vdd




OO NOULhA, WNEPE

B R R R R
hWN RO

RP400 DISCHARGE DOOR AIR CYLINDER

CR110298
CR110325
CR110336
CR110337
CR110338
CR110339
CR110340
CR110342
CR110349
CR110344
CR110343
CR110346
CR110341
CR110347
CR110348
CR110345

Air Cylinder Assembly Complete
Seal Kit for above

Bearing Assembly

Piston Rod Packing

Front End Cover Assembly
Cushion Seal

Cushion SealRetaining Ring
Rear End Cover Assembly
Rear Clevis Mounting

Tie Rod

Tie Rod Nut

Piston Seal

Piston & Piston Rod Assembly
Barrel

O' Ring

Wiper Seal

PNRPRPNORMRPRRPNNRRRRR



Ll

© ©

@) :M

ORIl

f—-y L i

../, /_!tl[.....HM m

A — — y

/, - - \\ ﬁ\l.\\\ \ul_\

< - NN

STOdLNOD JILVINNINd 400d d94VHOSIA 00dd




OO ~NOOTPS, WN P

14A

16
17
18
18A

CR280003
CR532214
7508
CR541854
CR520441
CR630075
44S18J
11S06E
7S06
17508
10S07
CR110298
CR110325
CR119369
CR119370
185S04C1
CR260532

CR26100842

105841
CR520191
44S05E
CR260750
CR320030

RP400 DISCHARGE DOOR PNEUMATIC CONTROLS

Grease Nipple

Cylinder Pivot Holder

Nut M24

Bracket

Cylinder Pivot Pin

Spacer

Split Pin M6 x 40

Screw Set M16 x 35

Nut M16

Spring Washer M16

Washer Flat 7/8"

Air Cylinder

Seal Kit for above Cylinder

Air Cylinder Alternative to Item 12 Used with Item 12C
Magnetic Reed Switch Used With Item 12B Not Illus
Grub Screw 3/8" B.S.W. x 3/8" Long
Lever Pivot Holder Use With Item 12
Lever Pivot Holder Use with Item 12C
Washer Flat 1"

Lever Pivot Pin

Split Pin 3/16" x 1 1/2"

Discharge Door Shaft Lever

Key Gib Head 5/8" x 6" (not illustrated)

PRPNRPRNRPRRPRRPNVNRPRPEPNRADMRMNNNRRNRR



6L°8L°LL 9L G

T
|
|
I

AN

ATANISSY 3dV149d dIXId 00vdd

Al



O OO ~NOOAADRWN -~

[ G QL G QL G QR §
OO, WON-O0O

16*
16*
17*
18*
19*

8S06F

7S06

267509
17S08
CR531827
CR210102
CR330063
CR530490
CR530490H
CR530490SS
CR530491
CR530491SS
52S05J

7S05

17S06

8S05J
267507
CRO30066A
CR53100199

RP400 FIXED BLADE

Bolt M16 x 50

Nut M16

Washer Flat M16

Spring Washer M16

Adjusting Bolt M16 (Special)
Fixed Blade Spring Box

Spring

Fixed Blade, Mild Steel

Fixed Blade, Wear Resistant Steel
Fixed Blade, Stainless Steel

Fixed Blade Angle, Mild Steel
Fixed Blade Angle, Stainless Steel
Screw Set Csk Skt M12 x 45

Nut 12

Spring Washer M12

Bolt M12 x 65

Washer Flat M12

Finger Fixed Blade (Obsolete use Item 15 Below)

Finger Fixed Blade, Mild Steel

CR53100199SS Finger Fixed Blade, Stainless Steel

CR630109
CR63100159
8S04K
61S04
267S06

Collar (Obsolete use Item 16 Below)
Collar

Bolt M10 x 70

Nut Binx M10

Washer Flat M10

* Not illustrated

MNNARARN- 2O aAaaaNNWN

_—

—_— o )



1INIJNIONVYHAY 4AdV1d d3aXd04 00vdd

i




RP400 FORKED BLADE ARRANGEMENT

1 7508 Spring Washer M24

2 7S08 Nut M24

3* CR531323 Finger for Forked Blade

4 CR531324 Forked Blade Finger Bridge
5 8S05H Bolt M12 x 60

6 7S06 Nut M16

7 17S06 Spring Washer M12

8 CR530637 Fork Tine

*This finger is only used when forked blades replace the lower mixing blades

NOTE:- Quantities given are for one blade unit, items should be ordered according
to the number of Forked Blade units required

WINDNNPEFP PO



9l
618l

eeieioe

ATANASSY STANVd & SA4VNO 00vdd



OO ~NOOTPS, WN P

CR541845
CR541846
CR541841
CR541855
CR541844
CR541852
CR541853
CRO030266A
CR030266D
CR030266E
CR030266C
CR030266B
CR541851
CR541939
CR541842
CR541840
CR541847
11S03A
17504
267S05
11S04B
17505

7S04

7S03

CR261360

RP400 GUARDS

Vee Belt Guard

Vee Pulley Back Guard
Top Guard (Fixed Blade Side)
Motor To Chain Guard
Top Chainwheel Guard
Front Guard

Bearing Support Guard
Pan Guard

Pan Guard

Pan Angle

Pan Guard

Pan Guard

Bottom Guard

Side Guard

Top Guard (Discharge Gear Side)

Back Guard

Pulley Bottom Guard
Screw Set M8 x 16
Spring Washer M8
Washer Flat M8
Screw Set M10 x 20
Spring Washer M10
Nut M10

Nut M8

Chassis Lower (Not Illustrated)

RPRPRRPNRRPRRPRRPRPRPRRPRRPRPRERERERR

=



RP400 DRIVE CHAIN OIL LUBRICATOR

WICK

1/4” BSP



1

RP400 DRIVE CHAIN OIL LUBRICATOR

CR280035 Drive Chain Oil Lubricator



RP400 PAN SEALING STRIP (EARLY TYPE)

DUST TRACK

WEAR PLATE




OO, WN PR

RP400 PAN SEALING STRIP (EARLY TYPE)

CR479005
CR539124
CR529035
11S03D
61S03
267505

Pan Sealing Rubber
Holding Plate
Spacer

Screw set M8 x 30
Nut Binx M8
Washer Flat M8

16
16
16
16



RP400 PAN SEALING & REAR COVER
LATER TYPE AS MC NO 6048

REAR COVER
& SEALING

o
/

o

10
/1
777
<

1

—a

o —

N

///\/// N

/
/|
/

3 4 OUTER

COVERS
4 .
/ \\\ ° 5
2 /
Y
WEAR PLATE A PAN WALL

/|
/1




RP400 PAN SEALING & REAR COVER
(LATER TYPE AS MC NO 6048)

CR479005
CR539124
CR529035
11S03D
61S03
267S05

OO WN PR

7 CR549200

Pan Sealing Rubber
Retaining Plate
Spacer

Screw Set M8 x 30
Nut Binx M8
Washer Flat M8

Pan Sealing & Rear Cover Assembly

Comprises 8 Separate Covers Below:-

TA CR549200A
7B CR549200B
7C CR549200C
7D CR549200D
7E CR549200E
7F CR549200F
7G CR549200G
7H CR549200H

Cover
Cover
Cover
Cover
Cover
Cover
Cover
Cover

Rear Cover CR549200 Retained By:-

9 11S03B Screw Set M8 x 20

9A 11S03C Screw Set M8 x 25

10 17504 Washer Spring M8

11 267S05 Washer Flat M8

12 CR030266D/E  Pan Dust Track (Front & Rear Halves)

The following Overcentre Catches are not illustrated

13 10537A02
13A 10538A02
14 11S01AA
15 17502

16 267S03

17 7S01

Catch Toggle Overcentre
Plate Fastener

Screw Set M5 x 16
Washer Spring M5
Washer Flat M5

Nut M5

16
16
16
16

RPRRPRRPRRRRRE

15
15

16
16
16
16



RP400 DECALS AND LOGOS

CROKER CUMFLOW RP400

H
z
H

Year Of
® Manaf. - Eng. (rpm) - Drum (rpm) -l
© G 71000 Tampany

C€

10

11

14

| SAFETY WARNING |

i ] L 1% PEmis. s

DANGER
B} WT Waiki € R TAMDDR LE AN
LUSIDER AAISED HOEPER UsLESE
T SRS ymELY PEORRED

/N

THE BATCH LOADER MUST
BE GUARDED TO PREVENT
ACCESS WHEN MIXER IS
IN OPERATION.

I

THE TOP OF THE PAN
MUST BE GUARDED TO
PREVENT ACCESS WHEN
MIXER IS IN OPERATION,




©oO~NOOUIhA, WNEPE

CR85100765
V2003037
101S05D
V2003039
V2003665
V2003598
V2004307
V2004223
V2004229
V2004744
504694600
513331600
CR85100771
CR85100772

RP400 DECALS AND LOGOS

Decal RP400

Plate Serial Number

Rivet Pop

Decal WINGET Medium
Decal Sling Point

Decal British Made

Decal Electrical Hazard
Decal CE Mark

Decal Operators Handbook
Decal Eye Protection

Decal Safety

Decal Danger

Decal Batch Loader Guarding
Decal Pan Guarding

NNOWWWEFROODWRARWAEPW



OPERATING

AND

MAINTENANCE MANUAL

SECTION 5

ANCILLARY EQUIPMENT
SPARE PARTS



o««d««.ﬁ«.ﬁ/ % 4 L 1Z2°0Z°61°91°L
Lz'oz'eL L L ——|| AF L e
‘ ‘076 LiQL" | 1z'0z'6L'9L‘9
L 2°07°6 LG L OL— .\.. 1Z2°0Z'61°8L'V1 F
T 12'02 o
& 4 4 k n nanmF
A YA IWAN: 6l'v8l = 9 6l
_ ‘ . 8l
n n n n "__.. N\ _\N \\N_\
12'0Z°61L°21°6 .
\ [ 12°0Z°61°81 ﬁ
‘YZ'aeZ Ve !
1Z202°61°8L°LL'S
1202612121 ¢

A19IN3SSYV SISSYHO d43Aavo 00¥dd



O©CoO~NOOOAOAPRLWN -

22A
22B
22C
23A
23B
24

RP400 LOADER CHASSIS ASSEMBLY

CR269108
CR269109
CR539088
CR539089
CR539090
CR539091
CR26100312
CR26100313
CR53100314
CRb53100288
CR532191
CR532244
CR532245

85S05B

8S05C
52S05G
52S05K

7S05

17S06
267507
8S06F

17S08
267S09

7506
CR531003691
CR531003692
CR53100368

Bedplate Winch Unit

Runway, Loader R.H.

Runway, Loader L.H.

Support Angle, Winch Unit Bedplate
Channel Bedplate Support

Brace Diagonal

Brace Horizontal

Tie Beam, Long

Tie Beam, Short

Channel, Runway Support

Lower Tie Bracket

Plummer Block Bearing Support Angle
Cleat Bracing Support Bracket
Bracing Angle Support Bracket

Bolt M12 x 30

Bolt M12 x 35

Bolt C/Sunk M12 x 35
Bolt C/Sunk M12 x 50
Nut M12

Washer Spring M12
Washer Flat M12

Bolt M16 x 50
Washer Spring M16
Washer Flat M16

Nut M16

Guide Rail L.H.
Guide Rail R.H.
Packing, Guide Rail

NN PNNDNNAE A WA a DN A

28
28

66
66
66
10
10
10
10



62

HOLIMS 1IN 87°/2
WO11049 40 LNJWIONVIHEY

HOLIMS
1IN JOL1 40 LNIJWIONVHAEVY

98'5E vz ee h K
i~ B
. |1 . _
LL'9l = RN
b g = L=y
v .».u/:\ﬁ‘
- \_/
01'6'8'2
v v vy g Al

SAHOLIMS 1IANITT ® d4ddOH d4dVvO'1 00vdd



RP400 ELECTRIC LOADER - HOPPER & LIMIT SWITCHES

O©CoOoO~NOOOOGLPA, WN -

AP DAEDDADMDIEABRABRADOLWOLOWOWWWWWWWWNDNDNDNDNNNDMNDNNN_2222 A A A A
~NOoO OO~ OWON_,~OOCOONNOCOAOPRRWN ,~POODOONOODOPRPWON_,~POCCOO~NOODOAODWN-~O

47A
48
49
50

8S06J
59511
CR210189
CR320020
CR210191
CR243033
CR520416
8S06G
105S07
267S09
8S05E
7S05
17S06
CR150884
333601010
CR532191
CR532192
section 35
CR520143A
333104020
CR530896
CR530692
CR210192
10843
44S05G
CR210157
CR630209
185S04C1
CR091036
CR540756
CR520143C
CR261502
8S05D
59504
105S05
267S07
CR220005
CR229083
52504G
267S06
59503
CR080714
52S05F
CR530450
CR220100
401100503
CR530968
CR600005
CR530062
52S05F
CR531003691
CR531003692

Bolt M16 x 65

Nyloc Nut M16

Rope Drum Shaft Coupling
1/2" Gib Head Key 5" LG
Rope Drum

Rope Anchor Bolts

Top Rope Drum Shaft

Bolt M16 x 55

Tapered Washer M16
Washer Flat M16

Bolt M12 x 45

Nut M12

Spring Washer M12

P Series Plummer Block 2"
1/8" B.S.P. Grease Nipple
Plummer Block Support
Packing

10mm Diameter Rope Length to Suit Installation

Front Axle C/W Rope Pipe Bends

1/4" B.S.P. Grease Nipple

Front Axle Roller

Rope Retainer Block

Hopper Rope Pulley

Washer Flat 1 1/2" Dia

Pin Split 3/16" x 2"

Rear Axle Roller

Collar

Grub Screw 3/8 B.S.W. x 3/8" Long
Hopper Rope Guide

Loading Hopper

Rear Axle

Limit Switch Striking Plate & Clamp
Bolt M12 x 40

Nyloc Nut M12

Tapered Washer M12

Washer Flat M12

Limit Switch (Obsolete use Item 37 Below)
Limit Switch

Screw Set Csk Skt Head M10 x 35
Washer Flat M10

Nyloc Nut M10

Loading Hopper Stop

Screw Set Csk Skt Head M12 x 30
Limit Switch Mounting Plate

Limit Switch Arm Complete With Roller
5/16" BSF x 3/8" Grub Screw For Switch Arm
Hopper Stop Pin (See Iltem 47A)
Hopper Stop Pin Chain (See Item 47A)
Hopper Stop Chain & Pin Assembly
Screw Set Csk Skt Head M12 x 30
Guide Rail LH (Not lllustrated)

Guide Rail RH (Not lllustrated)

2 A2 A A BB DNDNNN_L2AONW-0®

ANBEAN-_2A2C22NDNDNDNNDNN-_2NRA -

ADNNNMNNDNEADMEAEDN

= a2 NN



8L‘LL'9L'GL

o) "
)~

\\ //

r'eTL

ATANISSY LINN HONIM 007dd



OO ~NOOTPS, WN P

RP400 LOADER HOISTING UNIT

8S05L
7S05
267507
17506
CR530894
CR530893
8S05B
11S05C
8S04E
7S04
17S05
52S04F
CR540522
CR530892
8S06J
7S06
17508
267S09
CR679000
CR320020
CR210190
CR540537
CR550114
CR210188
CR229014
CR229014
CR220074
CR551423
CR551424

* Not illustrated

If the Brake Unit fitted to your machine is not a 'Dewhurst’ unit please quote make,

Bolt M12 x 75

Nut M12

Washer Flat M12

Spring Washer M12

Packing

Packing

Bolt M12 x 30

Bolt M12 x 25

Bolt M10 x 45

Nut M10

Spring Washer M10

Bolt Csk Skt Head M12 x 30
Hoisting Unit Bedplate

Packing

Bolt M16 x 65

Nut M16

Spring Washer M16

Washer Flat M16

Reduction Gear

Key Gib Head 9/16" x 5" Long
Reduction Gear Coupling
Magnetic Brake Guard

Dewhurst 6" Diameter Magnetic Brake
Drum, Magnetic Brake Assembly
4 KW Electric Motor (Obsolete use Item 25 Below)
4 KW Electric Motor D132M

Coll }
Brake Lining Kit c/w screws} Used with Item 23
Brake Lining Screws }

model and serial number when ordering replacement parts or brake shoes

'_\

-

PFRrFRPRPPRPRPLPAARARAAEAAPARERLPNMNBAAMAEANOSPPPPOEAD

1 set
12



XOddVv4d9 NOILONddd WHOM 00tdd



OCoO~NOOOTPA,WNPE *

RP400 WORM REDUCTION GEARBOX

CR080264
CR670048
CR670049
CR670050
CR670051
CR670052
CR670053
CR670054
CR670055
CR670056
CR670057
CR670058
CR670059
CR670060
CR670061
CR670062
CR670063
CR670064
CR670065
CR670066
CR670067
CR670068
CR670069
CR670070
CR670071
CR670072
CR670073
CR670074
CR670075

Gearbox Complete
Gear Case Upper
Gear Case Lower
Worm Shaft End Cover

Worm Shaft End Cover Screw

Joint Flange Bolts

Joint Boss Bolts

Filler Plug and Washer
Worm Shaft Shims

Worm Shaft Oil Seals
Worm Shaft

Oil Level Plug and Washer
Worm Shaft Bearing

Wheel Shaft Blank End Cover

End Cover Screws

Wheel Shaft Shims

Oil Collector Boxes

Oil Collector Box Screws
Worm Wheel

Wheel Shaft Key

Wheel Shaft Distance Piece
Wheel Shaft Distance Piece
Wheel Shaft End Cover
Wheel Shaft Bearing

Wheel Shaft Oil Seal

Wheel Shaft

Roller Bearings

Oil Drain Plugs

End Cap

Identify gearbox Make & Model before ordering parts

NN R R

[ —

as reqd.

ORNNRRERZ2EL,ADN

as reqd.

PNRPRPRRPNRPRRPRPERAN



XOddVv4d9 NOILONddd WHOM 00tdd



OCoO~NOOOTPA,WNPE *

CR679000
CR679001
CR679002
CR679003
CR679004
CR679005
CR679006
CR679007
CR679008
CR679009
CR679010
CR679011
CR679012
CR679013
CR679014
CR679015
CR679016
CR679017
CR679018
CR679019
CR679020
CR679021
CR679022
CR679023
CR679024
CR679025
CR679026
CR679027

RP400 WORM REDUCTION GEARBOX (RENOLD WU5)

Gearbox Complete (Renold WU5)
Gear Case

Worm Shaft End Cover

Worm Shaft End Cover Screw
Joint Flange Bolts

Joint Boss Bolts

Filler Plug and Washer

Worm Shaft Shims as req
Worm Shaft Oil Seals

Worm Shaft

Oil Level Plug and Washer
Worm Shaft Bearing

Wheel Shaft Blank End Cover
End Cover Screws

Wheel Shaft Shims as reqd.
Oil Collector Boxes

Oil Collector Box Screws
Worm Wheel

Wheel Shaft Key

Wheel Shaft Distance Piece
Wheel Shaft End Cover
Wheel Shaft Bearing

Wheel Shaft Oil Seal

Wheel Shaft

Oil Drain Plugs

Fan

Fan Guard

Oil Seal Fan End

=
R A~APANNRERPRE

o

'—\
CNNRPRNNR R

PRPRRPNRPRPNRPNRRERAN

Identify gearbox Make & Model before ordering parts



—

o—— |

6'8°L

NNEAd IHXVA4d DILINDVIAN 00vdd

oAl )



PP O0O~NOOTPA, WNLPE

= O

RP400 MAGNETIC BRAKE DRUM

CR520154
41505
2504
CR210188
CR230010
CR320058
CR230011
41504
2503
CR230112
CR320011

Magnetic Brake Drum Pins
Spring Washer 3/8"

Nut 3/8" B.S.F.

Magnetic Brake Drum
Magnetic Brake Flexible Disc
Key Gib Head 10 X 8 X 60mm
Magnetic Brake Coupling Pin
Spring Washer 5/16"

Nut 5/16" B.S.F

Magnetic Brake Coupling

Key Gib Head 3/8"

PFRPWOWWEFRRFRPRPFPWWW



A XA/

8LLL'S'Y

= ﬂ ﬂ 0L'S'Y
. i1 L

617

I—III_

d3HOIAMHOL1VE JITNVYAAH 00¥dd




©oO~NOULhA, WNEPE

NNRPRREPRRERRRRER
POOWWOWNOUDMWNDNEREO

RP400 HYDRAULIC WEIGHBATCHER ASSEMBLY

CR091039
CR150921
8S05G
7S05
17506
105S05
CR091039F
CR261504
52S05F
8S05B
CR091040J
CR220005
CR229083
CR532203
CR261508
CR091040
8S05F
8S05M
8S05J
CR261505
CR179002
CR179003

Weighbatcher Support Frame Assembly
Bearing Plummer Block, 1.25" Bore

Bolt M12 x 55

Nut M12

Washer Spring M12

Washer Tapered M12

Bearing Plate & Stop, Welded to item 1
Runway Supports LH & RH

Bolt Csk Hd M12 x 30

Bolt M12 x 30

Hopper Stops LH & RH, Welded to item 15
Limit Switch, Obsolete use item 12 Below
Limit Switch, CA12-G

Support Plate Limit Switch

Weighbridge, RP400 Standard 4' 2.25" Long
Runway Assembly c/w item 11

Bolt M12 x 50

Bolt M12 x 80

Bolt M12 x 65

Parallel Shaft Units

Hydraulic Loadcell & Gauge Assembly 0-1000Kg Range
Mountings, Anti Side Load

a a
pr0 8L oo

1PR

22
1PR

PNDMDRMDAMRRPRR



0L's'y

- -

9,

—
! 3
b

D R
e

v's'gl Gl

6l

i
s e o o e o

| T

| | Ei 02

@% 143 e 1 B~

g
m e il [
. 1 [ :
o; — \ \ (¥4
Wt — | - mm. LN 3 2z
I [N "ty P voon g L
I B Pl ‘.\\_
i o —3 —
e seie S R T I IY B -+

L€

0L's'y 0£'62 gz

N ,,‘ S~

ATAWNISSY ddHOIIMHO1Vd 00 dd




P PO ~NOOTA,WNLE

CR091039
CR150921
8S05G
7S05
17506
105S05

CR091039F

CR261504
52S

11S05
CR091040J

CR220005
CR229083
CR532203
CR261508
CR091040
8S05F
8S05M
8S05J
CR170079
CR170075
CR170078
CR170076
CR530543
CR260598
183S05H
CR170128
8S05C
CR170008
253506
79S07
CR532206
CR261505
CR170014
CR170080
CR170010
CR170018

RP400 BATCHWEIGHER

Weigbatcher Support Frame Assembly
Plummer Blocks

Bolt M12 x 55

Nut M12

Spring Washer M12
Tapered Washer M12
Bearing Plate and Stop
Runway Supports LH & RH
M12 x 30 Csk Hd Bolt

M12 x 30 Hex hd Bolt
Hopper Stops (LH)
Hopper Stops (RH)

Limit Switch (Obsolete use item 12 below)

Limit Switch (replaces above)
Weighbatcher Limit Switch Support Plate
Bridge

Runway Assembly

Bolt M12 x 50

Bolt M12 x 80

Bolt M12 x 65

Balance Arm

Knige Edge Hook ('C' Link)

Dial Pull Hook

Dial Pull Link Adjuster

Connecting Rod

Weigh Dial Pedestal

Screw Set Skt Csk 1/2" U.N.F. x 1 1/2"
Weigher Dial Head & Pedestal Comp.
M12 x 35 Hex Hd Bolt

U' Bolt

Nut 5/8" BSW

Nut Thin 5/8" BSW

U' Bolt Support Plate

Paralle Shaft Units

Supporting Link

Adjustable Knive Edge

Supporting Link Coupled

Knife Edge Abutment

(S0 ey
P RPNBAANPMPOOOOO®OLE

WRPRPRPRPNREPNMNNMNRPAM,ARREPNRPRPEPAMAMNDMNRRRR



RP400 BATCH WEIGHER DIAL ASSEMBLY

5
24
25
23
26
27

AT SR
. \
7 | < DN

" s={ 00N N’f
== =& =}

= =N 2P

X
| ]

e T

///
/4

22

I,
[\

1

21
0

9
18—

9
30

32
SECTIO THROUGH
X-X

31




OO N * * *OUTHNWNEPE * * %

17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32

CR170128
CR170129
CR170130
CR170087
CR170088
CR170089
CR170090
CR170091
CR170120
CR170121
CR170092
CR170124
CR170093
CR170094
CR170095
CR170096
CR170097
CR170098
CR170099
CR170100
CR170101
CR170102
CR170103
CR170104
CR170105
CR170106
CR170107
CR170108
CR170109
CR170110
CR170111
CR170112
CR170113
CR170114
CR170115
CR170116
CR170117
CR170118

* Not illustrated

RP400 BATCHWEIGHER DIAL

Weigh Dial & Pedestal Assembly RP400
Weigh Dial & Pedestal Assembly RP550-RP850
Weigh Dial & Pedestal Assembly RP1250-RP1500
Tare Adjuster

Indicator

Finger Assembly

Glass

Rack

Dial (2,200lbs RP400)

Dial (1,100lbs RP200)

Dial (3,300lbs RP550-RP850)

Dial (4,400lbsRP1250-RP1500)

Bezel

Indicaotr Rim Assembly

Dial Head

Dial Pedestal

Dashpot Cylinder Cap

Dashpot Cylinder Cap Screw
Corrugator

Connecting Rod

Dashpot Cylinder

Pedestal Door

Dashpot Cylinder Assembly

Spring Rivet

Rack Spring

Main Speing Assembly

Hanger Bar Assembly

Adjuster Compression Spring

Tension Spring

Tension Spring Rivet

Shock Absorber Mechanism Assembly
Cross-Bar Nut

Dashpot Plunger Rod Assembly
Pearing Bush

Pinion

Bearing Bush

Pinion Housing Assembly

Guide Rack Pillar

RPRRPRPRPRPNRPRRPRPRRPRRPRRPRPRPREPRPRPREPRNRPRPRPRPRPREPREPREREPRERRRELNR



L1 ;
] ‘ \ LL'oL's
9L'GL'YLEL .. :w \\Nv.ho
ZL'L'9 / ,\
_ % \\\ \ 9L'GLYLEL 9z'sL'yL'el
_ _._/:QF —05 P ;,‘@ Lz'0z'6L'8L kL9 22
S

—==

/ SL'yL
N 9l

vz'L9

€6'2S°'LS'VS

ve'l'e

aL'sl'vi‘elL

vN.h.w

/mm

Zv'iv'LLol

P 8Z‘LL'0L
/ NN €Z'LL'0L w\
/8.2
ve's'o 12°02'61
S / AZTINd 30IND 3dOY
sciol Le 40 LNIFWIDNVHUY TVIIdAL
w /
? ze— |
S Y0019 HOLYNS 378N00 Y9078 HOLVYNS J1ONIS P
po € ]
PN / p L
9% o 7 L - g £e i ge L
i \ \ 12074 < \,Al_\\ 41 (e
\\ ; HOLYNS 319noa— X3 =8 K1 - rAWA"
v i Uil ()
L it ¢ [ Y | vele ] ﬁ 12'2°9 -
ro Moo1g | _ v \ , T— st
HOLYNS ITONIS_ | | e s¢
g - /wm
Lo ) e | = m LF )
_ 0 —"0v's¢
! ~ J/S =
4

S4AIC ® SAITINd ‘IAIFAA T3IAOHS IANITOVHA 00 dd



©oO~NOUIhA, WNEPE

97S11
CR510323
CR210017
CR630350
52S06K
7S06
17508
CR241517
52S05F
7S05
17506
8S06M
CR340515
CR150846
CR630352
CR540082
CR261518
CR540078
11S02A
7502
17S03
CR261519
8S05J
8S06D
11S05D
267509
8S06J
8S05D
CR530080
CR260075
CR540077
CR261520
CR630351
8S06P
CR340025
CR260070
79S05C
CR260069
8S05G
59S04
8S05E
267507
CR241507
11S04B
17S05
8S06E
105S07
CR200114
CR320088
CR200150
11S04D
105S05
7S04

RP400 SCRAPER SHOVEL DRIVE, PULLEYS & JIBS

Hose Clip

Electric Cable Hose
Snatch Block Weight
Packing

Screw Set Csk Skt M16 x 50
Nut M16

Spring Washer M16
Jib Boom Tie Rod
Screw Set Csk Skt M12 x 30
Nut M12

Spring Washer M12
Bolt M16 x 80

Cast Iron Pulley

MJ17 SRR Bal Bearing
Pulley Distance Piece
Pulley Shroud

Pulley Support Bracket
Electric Cable Clip
Screw Set M6 x 16

Nut M6

Spring Washer M6

Jib Boom Tie Rod

Bolt M12 x 65

Bolt M16 x 40

Screw Set M12 x 30
Washer Flat M16

Bolt M16 x 65

Bolt M12 x 40

Jib Block Support Plate
Jib Block

Electric Cable Piece
Electric Cable Mast
Pulley Distance Piece
Bolt M16 x 100
Aluminium Allow Pulley

Double Pulley Snatch Block Bracket

Screw Set 1/2" BSW x 1 1/4"

Single Pulley Snatch Block Bracket

Bolt M12 x 55

Nyloc Nut M12

Bolt M12 x 45

Washer Flat M12

Scraper Shovel Winch Frame
Screw Set M10 x 20
Spring Washer M10
Screw Set M16 X 45
Tapered Washer M16
3/4" Pitch Simple Chain
Key Gib Head 18mm x 60
Simple Chain Wheel
Screw Set M10 x 30
Tapered Washer M10
Nut M10

NMNMNNEFEPFERPEPNMNNODNEPAPANMNMNNEREPERPRARPORPRERPEPRPNPPONMPOREREPMAMSDPMER



54
55
56
57

RP400 SCRAPER SHOVEL DRIVE, PULLEYS & JIBS

CR261512
CR542026
CR350002
CR220013

Pulley Support Bracket

Winch Guard

Wire Rope

Electric Cable (25 metres long)

N A



ve'ee'zeiieioe 9¢ LC
8¢

618l

6¢

- ‘

S =i

i

L

=

ATAINISSY LINN HONIM 13dAOHS INI'TOVYHA 00dd

4




© oo ~NOOULA WNEPE

RP400 SCRAPER SHOVEL WINCH UNIT

CR531053
79S03U
41S05
CR540080
CR531051
CR243067
CR531052
CR680016
CR609016
CR680027
CR680028
CR680029
CR680017
CR689017
CR320071
57S06G1
CR320090
CR520533
CR200149
CR680021
CR680020
CR680022
CR680023
CR680024
CR680025
CR680026
CR689022
CR680015
CR689015
5S04A
CR150819
82S03C
CR680094
CR151097
CR319045
CR319046

* Not illustrated

**

Bearing Retainer Plate

Screw Set 3/8" x 1/2" B.S.F.

3/8" Spring Washer

Wire Rope Securing Clip

Winch Rope Drum

Circlip

Clutch Mounting Plate

Clutch Magnet (W114/825 8.9/16" Dia)
Clutch Magnet (825 WR8B3P2 6 Volt)
Brush Holder Case

Brush Box and Rivets

Carbon Brush (A515)

Clutch Rotor (825 W112/825 WR8B9P1)
Clutch Rotor (WR8B9P1 Slip Ring c/w 5301-749-001 )
Clutch Rotor Key

Screw Grub M10 x 16

Key

Winch Shaft

Chain Pinion

Taper Lock Bush 40MM Dia 1.5" Bore
Taper Lock Grub Screw

Clutch Drive Pin W22

Clutch Drive Spring (Follw Up) W23
Retainer Ring W24

Spring Seat W25

Clutch Spring (Release) W26

Clutch Kit (See note below)

Clutch Armature Plate (825 Clutch 8.9/16" Dia)
Clutch Armature Plate (5301-111-018-SQ))
Bolt Csk Skt 3/8"x1 1/2"

Ball Bearing

Screw Set Rnd HD 2BA x 1/2"

Felt Seal

Plummer Block

Complete Clutch Assembly (8.9/16" Diameter)
Complete Clutch Assembly (10" Diameter)

Kit consists of items:- 20, 21, 22, 23, 24

WWWWWWRRRPRRRPRRRRPRARRRRRRRRERRR

RPRPRNRPDMNOR PR



bl

ANMVd4d NNY d3A0 TAAOHS IANITOVYHA 00vdd



P PO ~NOOTA,WNLE

= O

RP400 SCRAPER SHOVEL WINCH OVER RUN BRAKE

CR500004 Spring retaining Washer

CR541156 Brake Bracket

CR531108 Brake Unit Support Angle

11S04C Screw Set M10 x 25

7S04 Nut M10

17S05 Spring Washer M10

CR520012 Brake Spindle and End Plate Complete
CR250012 Ferodo Brake pad

CR243068 Copper Rivet

78S03 3/8" BSW Check Nuts

CR330014 Spring

P NNEFEPFENNMNMNNEREPEDN



ATANISSY 1dAOHS ANI'TOVHA 007 dd



A WDNPE

Although some individual items are still available, the Switch Assembly as illustrated is

RP400 SHOVEL, HANDLES & SWITCH

CR420002
CR600002
CR420001
CR080422

Shovel Blade

Chain & Ring (13 Links 1'. 8.5/16" long)
Shovel Handles

Switch, consists of items 6-25 below

obsolete and is replaced by Item 29 below.

5

6

7

8

9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
*26
*27
*28

29

29A
29B
29C
29D
29E
29F
29G
29H

CR570004
CR530083
CR210019
CR210018
CR220313
CR520048
10S03
44S03C
194S07
74509
CR570024
CR490049
CR541299
CR530082
CR560020
CR330018
CR241097
CR241070
79S02D
78502
CR241070
11SO05F
59S04
267507

* Not Illustrated

CR080422
208561000
208143000
250166010
463504000
555214800
8S01J
267503
59S13

Rubber Handgrip 1" Bore

Switch Handle

Push Button Case (7053)

Switch Trigger (7052)

Push Button Switch

Fulcrum Pin

Washer Flat 3/8"

Split Pin 1/8" x 1"

Check Nut 3/4" B.S.P.

Check Nut 1" B.S.F.

Rubber Cover

Washer Special

Fixing Plate

Cover Plate

Gasket

Spring

Retaining Screw 3/16" x1/2" B.S.W.
Cover Plate Screw Csk 3/16" x 1/2"
Bolt 5/8" x 1.1/2" B.S.W.

Check Nut 5/16" B.S.W.

Top Cover Screw Csk 3/16" x 1/2" B.S.W.
Screw Set M12 x 40 (Chain Retaining)
Nut Nyloc M12 (Chain Retaining)
Washer Flat M12 (Chain Retaining)

Kit, Dragline Switch Replacement, consists of following items
Switch

Sleeve, 70mm Long

Fitting Cable Gland

Washer Rubber Cable Gromet

Plate Clamp

Bolt M5 x 65

Washer Flat M5

Nut Nyloc M5

N A

NMNNMNNORPRRPAMNNRPRRPRPRPRRPRPRPRERPNNRPRPREPRERREN

NANRPRRRRPR



'S3TOH L3IAIY
40 H¥3gWNN ANy 3ZIS 3LoNO S3A0HS
FvHE LNIFWIOV1d3H DNIYIAEO0 NIHM
300N B IHYIN ILONO LINN

Ty Hg H0O4 STHYLS ONIYIAEO NIHM

‘SAYVMNO £261 L1INE SINIHOVIN ®

Ol d3Llld SvM ddLllld J-vdd 3HL ATNO SLINN INVHE 31VHVd3S

AMVYEE JILINOVINOHLOITI IONVY "d'N 00¥dd



RP400 NR RANGE ELECTROMAGNETIC BRAKE UNIT

SEPARATE BRAKE UNITS ONLY

CR550115 Brake unit complete 1
1 CR550116 Electric Coll 1
2 CR550117 Brake Linings & Rivets 1SET
3 CR550118 Brake Shoes 2
4 CR550119 Torque Spring 1
5 CR550120 Magnet Unit (Less Coil) 1
6 CR550121 Magnet Carrier Arm (Less Shoe) 1
7 CR551022 Plain Arm (Less Shoe) 1
8 CR550123 Base 1

It is not possible to supply other major parts as separate items. If any other items are required
it will be necessary to replace the complete brake assembly.This is due to the number of
brake units fitted over the years from different manufacturers and the diffilculties encountered
identifying the different types. When ordering spares please quote the voltage, make, model
and if possible the serial number together with a full description of the part required. When
ordering replacement brake linings please give the physical dimensions together with the
number of rivet holes required.



ol

SNOISNaNIA TVIISAHd 310N0O

S3IOHS 3IXMVHG 1ININIOVIdId ONIH3AHO
NIHM "3ZIS ANV T3AON * INVIN ‘TOVLIOA
310N0 IXMVHEG HO4 STHVCS ONIYIAHO NIHM

Lk S

IdXMVdd AION3I10S OV 00vdd



RP400 A. C. SOLENOID BRAKE

1 CR550042 Shoes (Complete With Linings)
2 CR550043 Brake Linings & Rivets

3 CR550044 Adjusting Screw

4 CR550045 Spring Gland

5 CR550046 Adjusting Screw Nut

6 CR550047 Adjusting Nut

7 CR550048 Load Spring

8 CR550049 Solenoid Spring Large

9 CR550050 Solenoid Spring Small

10 CR550051 Shoe Lever Hinge Pins

11 CR550052 Load Spring Block

12 CR550053 Operating Levers

13 CR550054 Plunger Link

14 CR550055 Equalising Screw & Nut

15 CR550056 Plunger Hinge Bolt & Nut

16 CR550057 Lever Hinge, Bolt, Nut & Collar
17 CR550058 Solenoid

18 CR550059 Solenoid Coils (both coils should be replaced together)

When ordering spares for the brake unit please quote voltage, make, model and serial number.
When ordering brake shoes please quote physical dimensions



'S3710H 13AId

40 439NN ANV 3ZIS 310NO S3A0HS
INVHI LINJINIOV'1ddd ONIHITIAHO NIHM
“TIA0ON ® IMVIN ILONO LINN

INVHY dO4 SFIVAS ONIIIAHO0 NIHM

ATINO S1INN IMVHL 31VdVd3S

INVAIY OI1LANDVINOH1D0313 00dd



RP400 ELECTROMAGNETIC BRAKE UNIT

SEPARATE BRAKE UNITS ONLY

CR550114 Brake Unit Complete Dewhurst 6" Diameter 1
1 CR22074 Electric Coll 1
2 CR551423 Brake Linings & Rivets 1SET
3 CR551424 Brake Shoes Retaining Screws 12

It is not possible to supply other major parts as separate items. If any other items are required
it will be necessary to replace the complete brake assembly.This is due to the number of
brake units fitted over the years from different manufacturers and the diffilculties encountered
identifying the different types. When ordering spares please quote the voltage, make, model
and if possible the serial number together with a full description of the part required. When
ordering replacement brake linings please give the physical dimensions together with the
number of rivet holes required.



CROKER LOADER

WIRE ROPE RENEWAL PROCEDURE

1.

10.

11.

12.

Place Loader Bin on hopper stops. Loosen nut from rope anchor bolt,
item 1, on one rope drum only, item 2.

Remove end of old wire rope from anchor bolt.
Fit end of new wire rope to anchor bolt and tighten nut.

Lay other end of new wire rope end to end with old wire rope removed in
part 2. Bind both ends together with sticky tape (electrical or masking

tape).

Carefully pull on the old wire rope to pull the new wire down to the
bottom of the loader bin and around the rear axle rope pulley, item 3, and
up through the front axle rope guide, item 4.

Remove front axle rope retainer blocks, items 5 and 6, and slide onto the
new rope.

Continue to pull the wire and thread through the second rope guide, item
7, and down around the second rope pulley, item 8, and up to the second
rope drum, item 9.

Remove old wire from second anchor bolt, item 10, on second rope
drum, item 9, and remove tape from ends of old and new wire.

Fit second end of new wire to second anchor bolt, item 10, on second
rope drum, item 9.

Tighten anchor bolt nuts on both rope drums.

The new wire should now run over the front edges of both rope drums
and down to front edges of both the lower axle rope pulleys, items 3 and
8, and up the back of the rope pulleysto the rope guides, items 4 and 7,
with both rope retainer blocks, items 5 and 6, located on the section of
wire rope between the two rope guides at the back of the bin.

Start and stop the loader by hand, using the start and stop buttons, and
take out all the slack of the wire rope in the raise direction (see important
note on page 30), ensuring that the wire slots into both axle rope pulleys,
item 2 and 9, and that the wire has wound evenly onto both rope drums.



Make sure the loader binislevel and sitting on weigher track stops
before positioning rope retainer blocks, items 5 and 6, approximately 2
inches (50 mm) in board of rope guides, item 4 and 7, each side and
make fast retainer blocks onto wire.

13. Check that both limit switches are working correctly.

14. Make sure loader bin clears both sides of rope drums at the top of its
operation.

NOTE: Binreachesend of travel between rope drums.

IMPORTANT NOTE

Ensure that the slack wire is taken up in the raise direction and not the lowering
direction. If the rope iswound incorrectly in the reverse direction on to the rope
drums the hopper will not stop at the upper limit switch. It will continue until it
makes contact with the top of the structure and will continue to heave until the
wire rope breaks, with the result , if both sides of the wire fail at the same time,
that the hopper will drop to the bottom end of the skip track.



RP400 WIRE ROPE RENEWAL PROCEDURE




WIRE ROPES

SAFETY NOTES

ALWAYS

Store and handle the wire rope correctly, wear protective gloves and eye
protection.

Check the rope test certificate is still in date especially if the rope has been
in storage also check that the certificate is applicable to the rope.

Remove the rope from any reel or coil correctly and without kinking.
Only use correct end terminations and rope anchors.
Ensure that the rope is correctly located and seated on the rope drum.

Ensure that the rope is correct for the application and only use good quality
ropes from reputable suppliers.

Inspect the wire rope for damage, wear, corrosion or abuse at the start of
each shift.

Keep the wire rope clean and maintained in accordance with the
manufacturers instructions.

NEVER

Try to shorten any wire rope by knotting.

Bend a wire rope over small radii.

Subject wire ropes to shock loadings.

Allow wire ropes to run over sharp edges or abrasive surfaces etc.

Subject wire ropes to extremes of temperature.



Use wire ropes with obvious signs of mechanical, corrosive or heat damage.
Use wire ropes that are worn, frayed, split or corroded.

STORAGE

Store wire ropes in a clean well ventilated, dry location preferably
undercover and protected from extremes of temperatures.

If site conditions are such that undercover storage is not possible cover the
rope with a waterproof cover and support clear of the ground.

Rotate stored wire ropes, reels or coils regularly to prevent migration of the
rope lubricant, particular in warm environments.

Be aware that subjecting wire ropes to extremes of temperature as can affect
the in service performance, high storage temperatures can reduce the
effective strength of the rope.

SAFETY

Running wire ropes are hazardous and should be guarded or personnel
should be prevented access to them whilst in motion.

Wire ropes develop broken strands during their working life which present a
hazard to maintenance personnel, always wear suitable hand and eye
protection when handling ropes.

Take care when unfastening a coiled rope as the inherent springiness when
released may cause it to strike attendant personnel or other equipment

causing damage or injury.

Take care when removing worn, damaged or failed ropes from equipment as
they may be tightly coiled, grossly distorted and still retain their springiness.

IN SERVICE INSPECTION AND MAINTENANCE

Wire ropes used for lifting operations should be regularly inspected by a
competent person and inspection records kept upto date.



Inspections should not only concentrate on the rope but also extend to the
condition of sheaves, drums, guides etc.

Decisions on whether a wire rope is suitable for continued service should
only be made by a competent person.

IF IN DOUBT REPLACE THE ROPE.




PAGE INTENTIONALLY BLANK



PAGE INTENTIONALLY BLANK



MOYHEVY NO MAIA

6. 3
9L'L /1%!:/ 6%
\ . I
i 0s
LY -
g€ =
9. = 25y
JIATVA FUNSSTU MOT S N vs

ANVL d31VM (NOTTVDO ¢T) 11T SS 007dd



OO ~NOOTPS, WN P

18A

20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

RP400 12 GALLON WATER TANK

CR540138
CR200010
11S02C
7S02
CR530132
11S02A
CR200058
CR540147
8S02B
CR450012
CR200009
CR210029
16S07A
CR210022
11S02AA
122507
100S08
128506
CR510328
129S06F
CR210020
CR570010
11S04B
7S04
17S05
CR540141
CR260112
8S02F
CR510349
CR520055
CR480215
CR450025
CR540142
CR450010
97S07
CR510321
CR510024
CR480214
CR520057
44S03E
CR530095
CR530096
CR330015
CR490031
CR560019
CR560030
253504
10S03
CR210028
68S03AF
CR520016
CR530262

Chain Guard

Adjusting Rod Pinion
Screw Set M6 x 25

Nut M6

Adjusting Rod Bearing
Screw Set M6 x 16
Simple Chain 8mm Pitch
Chain Guide

Guide Bolt M6 x 30
Tank Lid

Centre Bearing Pinion
Centre Bearing

Round Head Slt Screw M6 x10
Centre Bearing Housing
Screw Set M6 x 12

1" BSP Equal Adaptor
Seal Bonded 1"

1" BSP Swept Elbow
Hose Connection

1" BSP Swept Hose Tail Adaptor (Alt to Iltems 17/18)

Inlet Valve Body (High Pressure)
Inlet Valve (High Pressure)
Screw Set M10 x 20

Nut M10

Spring Washer M10

Gauge Glass Cover Support
Gauge Glass Cover

Bolt M6 x 50

Gauge Glass Cover Rubber
Valve Lever Fulcrum Pin
Brass Split Pin

Gauge Glass

Gauge Glass Guard

Tank Body

Hose Clip (No 1) 25-35mm
Gauge Glass Connecting Pipe
Outlet Pipe

Brass Split Pin

Outlet Valve Spindle

Split Pin

Valve Spindle End

Spindle End Distance Piece
Outlet VValve Spring

Valve Spindle Washer
Outlet Valve Seal

Outlet Pipe Joint

Nut 3/8" B.S.W

Flat Washer 3/8"

Adjusting Rod Handle
Socket Set Screw M6 x 12
Indicator Adjusting Rod
Guide Tube Support

N

'_\
PRPNRPRPRRPRRPRPRPRPRPRPRPRPRPRPRPORPRRPREPNRPRRPRPREPREPADMNMDMRPRRPRPRPRPRLRPRURPRORRPENRPRRPNRLRORRR



51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84

85
86
87
88
89
90
91
92
93
94
22
23
29

RP400 12 GALLON WATER TANK

CR660005
16S07B

CR3530100

CR470004
CR210025
253S05
CR540311
CR630357
68S03AD
68S02AE
CR540137
CR540136
CR210026
CR540257
CR560137
CR450008
CR520051
CR520053
68S06E
7S05
17506
CR210027
CR480213
CR570011
CR520058
4S03B
CR520056
CR530097
CR520049
CR330016
CR540260
CR570081
11S04C
177505

CR090979
CR570015
130S06G
CR210230
CR210228
11S04C
CR520439
52504J
CR540377
CR210229
7504
17505
CR480215

Guide Tube Bush

Round Head Slt Hd Screw M6 x 16

Indicator Guide Tube
Indicator Scale
Indicator

Check Nut 1/2" B.S.W.
Splash Guard

Guide Tube Collar
Screw Set Skt Head M6 x 6
Screw Set Skt Head M5 x 8
Release Lever
Locking Plate

Inlet Valve Lever
Splash Guard

Sealing Strip

Float

Float Centre Spindle
Float Guide Spindle
Screw Set Skt Head M12 x 30
M12 Nut

M12 Spring Washer
Outlet Valve

Brass Split Pin

Outlet Valve Rubber
Operating Handle Pin
Split Pin

Link Fulcrum Bolt

Link

Link Pin

Release Lever Spring
Cleat

Rubber Splash Guard
Screw Set M10 x25
M10 Wing Nut

LOW PRESSURE VALVE ONLY

Tank Lid

Inlet Valve Rubber
Hose Connection
Inlet Valve

Inlet Valve Body
Screw Set M10 x 25
Fulcrum Pin

Screw Set Csk Skt M10 x 45
Splash Guard

Inlet Valve Lever
Nut M10

Spring Washer M10
Brass Split Pin

PRPRPRPRPRRPRPRPRUORRPRRPRPONORPRRPRPRPREPRPRPRPRPORRPNRPREPRENER

NN~NRPRRRPRRPRORRRRPR



|
! oot/
__ _ _ . _ _ . _
| m 9l gl vl el Zl
gl I i p—— :
L N
| / |
@«P 0L'6'8 \\ —
Ql

_,* T

- Q/ _N \. 11 C
f" A \ e
. o |
m. — . — ﬂ _M — — u/_‘N.oN.m_‘

ATANISSY 109d0ddAH MNVL d41VM 4S9 .v/€ 00vdd



©CONOUTNWN * *p

CR450024
CR220684
CR450066
CR530341
CR532261
CR510455
CR243005
CR510091
CR532262
11S04B
7S04
17S05
CR530340
CR450064
CR510092
CR530340
CR450028
CR450065
CR530338
CR532264
CR532263
7S05
17506
CR530120
CR261541

*Not lllustrated

RP400 3/4" BSP HYDROBOT

Solenoid Valve
Solenoid Caoill for Item 1
Spare Part Kit for Item 1
Pipe

Fixing Support Plate
Rubber Pipe

Hose Clip

Pipe Bend

Fixing Pipe Support Clamp
Screw Set M10 x 20
Nut M10

Spring Washer M10
Pipe

Spray Pipe (Long)

Tee Piece

Pipe

Stop Valve

Spray Pipe (Short)
Pipe

Probe Support Plate

U’ Bolt

Nut M12

Spring Washer M12
Probe Clamp

Hydrobot Probe

PR AMDMNRPRPRPRPPORREPAAMDMNNNRNRRERRR



PAGE INTENTIONALLY BLANK



PAGE INTENTIONALLY BLANK



OPERATING

AND

MAINTENANCE MANUAL

SECTIONG6

ELECTRICAL SYSTEM



ELECTRICAL INFORMATION

1.

The mixing pan and mixing star motors should be interconnected in the control
to operate at the same time, asit isimportant that both are working before a mix
iIsadded. Ensure that suitable overloads are fitted. The mixing pan and mixing
star rotate anti-clockwise when looking from the top.

NOTE: With motors 5.5 kw and above, use Star Delta Starters. Below
this, use Direct on Line Starters.

When aloader is attached a direct on line reversing starter is required complete
with suitable overloads. The loader winch rotates anti-clockwise looking from
the rope drum end and when the raise button is pressed.

The upper and lower limit switches are positioned to break the electrical supply
to the loader motor when the loading hopper isin the required position at the
top and bottom of the runway.

The door control solenoid has to be energised when the mixer door isrequired
In the open position.

It is advisable to mount the starters away from the machine on supports free
from vibration.

IMPORTANT NOTICE: All work on plant electricsincluding control panel
circuits to be under taken by a suitably qualified and competent electrical
person.



WIRING DIAGRAM FOR ‘RP400 CUMFLOW MIXERWITH LOADER, AIR

OPERATED DISCHARGE GEAR & WATER TANK FOR USE WITH AEI

STARTERSAND ELECTRIC MOTORS

me
okl BHAE

HiFkyg A WOTOE

P SOLEMDI DS
LR i L
R S H

s i poon ) |

]
1

OoCe 83 & 33D

RTEATER 18 Lo
LORDEE WOT0R ﬂl-l_

i K
-I_'| -

..
]
|
s ]
SR FERSOON NELENYE
WEILEEATCHER Ealy

TE D STARTEA

for REES MDA

A by
- .ﬁ BOT T &
[W]™1R) R
1 1! -.,. [}
L5
LoanEs
RDTOR -
| | QI e AT
e 7 ...T
=
|
i T il [ %]
el L DD msnon sen, o feaare
= ,
e
ml..|---.|.--.|_..-....|....l..l.;.- - wellam Ehamve
[T T
i ] [ ]
| ._\ uw. . ﬂ_.{
¥ | |
= 13| | __._
< _
B o
m Bive | : (81 Bl Nron {n)
i 1) A I
| T
] L
m <A
m % |
> o |
m ”-n.—. ._."._nnll...._.u!”!.hw..m._- i
| P

..hm-.n..urﬂ.l..ﬂuﬁ
CORTROL SMTCE

Calld 529 dupp brd



WIRING DIAGRAM BROOKSSTARTERS

TO MIXER MOTOR

T W NN N L MR e e S S S M —

T ——— ——— — —

-
f ’ { lFor direct -on-line I
Estarting of mixer
[“hk Ay to B2

: A, B.(IC! A2 iB2Ca : Byto Cp
i J I C‘ to A2
| l ‘ ‘ 1and take 3 wires only
| TO MIXER STARTER Loooomter |
t
TO TOP UMIT ; .
b I
! |
TO LOADER MOTOR | ;
fit ' |
: lAlBlﬁl [a{[g*lsih l
I
| TO LOADER STARTER TO LOADER STARTERI
I
X , {
TO BOTIOM LIMIT , ,
ge—————tn L | ]
| t - |
! | [1i2]3]4] 415 voLT |
| [ I 2 AMP FUSE |
} ! Leqyprere—em—m—m—m————,/—— J
| WaTER SOOR | CONNECTION PANEL
L_CONTROL _CONTE
AIR CONTROL SOLENODSIT———~1
' 16 ; TO BE CONNECTED W!TH STARTER
: o—4 SUPPLIED IN CONJUNCTION WITH
,___ﬂ____: STARTER CIRCUIT

AIR_CONTROL SWITCH

(shown in central i.e. door closed water ott position)




HOL1OI ¥3AVOo1
r TR
. \
‘ * \ nvud
ﬁ ,m o ) v 4 1
| : _\ S
; ! ' ¥ILYVYLS V €02 J00a T Bl B
| . !
- - i
ﬁ 2o Lo 0, i A Nw [ rg |
13534 . Aviay _ =
_ RN Wy LW& w s 2 Lo
! _ === P Gl o Tt - - 1 M/S TOYLINOD
| AN \., S Sl SO - h | r-{---|-7 ¥3Lvmzuooa
I Sip oty 9 NW 29 Py Bbe €44 M & mw Sk by |, | sasnd ¢ W :
A H _ h gm‘_‘w‘; p |5 4o q ! | | awy s ! ,,
FEN W PR T S Y DR ; . 4 i IR
W _ HEvLS o o 4g A m4_ HEEm oy 1 2 H: , LT0A 02V HOLIMS HOLYTOSI
| e nul h.m BRI ST T wN\H v 99 o 81t _, PAOTT3A
_ ! P H P \ N . n
i — = 1Y o Tl a
i a3y | EC 11 ! _
| i i1 G S e
: T ! - — - a >, 4, ATNO 8 WHO | ¥
b el e _ L4/ dowos 1353y
| dols >mw\h_.w_umm AM4/LYVLS £ 71 _.._ﬂ ! D=
¥NIT 3791X3 1 _ EITSIVER 3Loway 7 L 1 | N aE
= 8
I - Q ! Luv1S ;
I S T - I
f ™~ A - I R
Sl T
B (S ) CRSCH | L=l ! ;
HOLIMS LIWIN WOLLOS HOLIMS LINITdOL | H, - T
S1OVLINOD 3dAL O/N

f.
|

By j k

1

HOLIMS HOLVI10SI SNIVIA

JOLOW Nvd

39 1SNIA Y0019 "a'N "ATTNO ¥3HOLlva
HOI3M '3SV313d NOISNIL 3d0d

N )
9 AYVO4d INYO4 Holvi0os]
Y NHO4 advOo4d TYNINY3 L

M/S HOLVYI0SI SNIVI




TO REVERSE DIRECTION *
OF ROTATION CHANGE
W

OVER ANY TWO suPPLY Y1 Vi

LEADS

RP400 FLENDER MOTOR WIRING DIAGRAM

MOTORS UPTO & INCLUDING 4.0Kw

SEE SEPARATE PAGE FOR MOTORS

5.5Kw AND ABOVE

MOTOR
TERMINAL
u1 1 W1 BLOCK

w2 uz va2

U2 W2 W2

1

SUPPLY | METHOD ““"5"1'_5:;'“" LINK
445/3/50| OF START

w2-Uu1

380/3/50| DIRECT * i i u2-v4
ON LINE

L1 LZ L2

UPTO & INC 4.0Kw




RP400 FLENDER MOTOR WIRING DIAGRAM

MOTORS 5.5Kw AND ABOVE ONLY

SEE SEPARATE PAGE FOR MOTORS
4.0Kw & BELOW

MOTOR
TERMINAL
BLOCK

TO REVERSE DIRECTION

OF ROTATION CHANGE

OVER ANY TWO suPPLY U1 Vi W1 STARDELTA STARTING
LEADS NO LINKING REQUIRED

SUPPLY | METHOD W::Ef_l'“" LINK
415/3/50| OF START ——

W2-U1
380/3/50 DIRECT Lj\—j\j u2-v1
ON LINE V21

L1 L2 L3

5.5Kw & ABOVE




PAGE INTENTIONALLY BLANK



NOILVLOY LSNIVOVY SAVIH SL117038 34NnJ3S
Ol ¥3A0 AINE 04 39 01 31V1d OSNIMOIO01

S3TOH A3ddVL 8N Z

[ TA

'

ailnddns s110d 9N

SFULNII S NO VIA
6 X Z 11144 T73Nvd

1] 2

_IW NAAO SHIWOLSNID
]
/Vx/ x\IJVI vl_n\n . llul_
! ﬁ I R I B .
p — %_ Ag®
L |
~ adoor-anw | _ B _
il o il — L] wg— .
8Z Z+SP Sl

OOTHIN AYVANVLS AIX T

SINFLI ONIMOTI104 HLIM A'lddNS 310N

INSINVHOIN 4004 HOO Td31NI



MISTURA DOOR INTERLOCK MECHANISM

1 CR719072
2 CR229093
2A CR229094
2B CR229124
3 CR229125

Interlock Door MLD100FB
Key MLK100A Code A
Key MLK100B Code B
Key MLK100C Code C
Cap Dust MLM100

When ordering replacement keys quote code of interlock mechanism

AR
AR
AR
AR
AR



WN B

~N o o b

MISTURA DOUBLE KEY EXCHANGE INTERLOCK

CR229191
68S03D
68S04D

CR229093
CR229094
CR229124
CR229125

Basic Double Key Interlock MLA131
Cap Screw M6 x 25
Cap Screw M8 x 25

Key MLK100A Code A
Key MLK100B Code B
Key MLK100C Code C
Cap Dust MLM100

NN B

N R R



OPERATING

AND

MAINTENANCE MANUAL

SECTION 7

PNEUMATIC SYSTEM



SHUTDOWN PROCEDURE —PNEUMATICS

(This procedure to be read in conjunction with electrical procedure — see section six).
We Recommend

A lockable dump valve be fitted in the feed line to our mixing equipment (see
drawing below).

Prior to any maintenance, the mixing equipment must be isolated using the above
padlockable shut off valve. When put to the dump position, air will be allowed to
vent to atmosphere removing the potential stored energy hazard. With the systemin
this condition, the mixer door will open and discharge blade will lower.

| mportant

Prior to entry into mixing pan, the air supply must be exhausted and isolated as above.
Check door is fully open and the discharge blade rests upon pan base before
commencing maintenance/cleaning. Also check that the pressure gauge reads zero.

Should blade or door remain up or partially closed, it isimperative that the causeis
investigated and dealt with prior to entering mixing pan. See maintenance section.

A,
SHUT OFF VALVE n I'Eh




49
v9/9

IILVINGHOS W3I1LSAS OI1LVINNING 007 dd

oL



1

1A
2

2A
2B
2C
2D

CR119347
191S03
CR110005
11S03C
267505
17S04
7S03

RP400 PNEUMATIC CIRCUIT (PLASTIC PUSH IN FITTINGS)

Shut Off Valve

1/2"-1/2" BSP Male/Male Nipple Adaptor Tapered
Air Service Unit/Regulator/Lubricator

Screw Set Air Unit/Regulator Retaining

Washer Flat

Washer Spring

Nut

Available spares for Air Service Unit itemised below:

* * * * * * * *

10
10A
10B
10C
12
13

14

15
16

17
18
19

CR119373
CR119374
CR119375
CR119376
CR119377
CR119378
CR119379
CR119380

CR119261
CR119129
CR119119
CR119210
CR119346
11S03C
267S05
17S04
7S03

CR119129

CR110298
CR110325
CR119369
CR11370
V2003253
V2003111

CR119215

CR119239
CR119144

CR119153
CR119288
CR119289

Bowl Regulator
Bowl Lubricator
Filter Repair Kit
Filter Element
Lubricator Repair Kit
Pressure Gauge
Bracket Mounting
Knob Regulator

1/2" BSP Male x 12mm Fem Push In Straight Adaptor
3/8" BSP Male x 12mm Female Push In Elbow
12mm Diameter Plastic Air Hose

Electric/Pneumatic Solenoid Control Box
Electric/Pneumatic Solenoid Control Box 60 Hz
Screw Set Control Box Retaining

Washer Flat

Washer Spring

Nut

3/8" BSP Male x 12mm Female Push In Elbow, Discharge Door

Cylinder, both ends

Air Cylinder Discharge Door

Seal Kit For Item 10

Air Cylinder Alternative to ltem 10 use with item 10C
Magnetic Reed Switch, Used with Item 10B not illus
Cable Tie Nylon Long (not illustrated)

Cable Tie Nylon short (not illustrated)

M12 Female- M12 Male Push In Elbow, if required

Compressor 24 Litre Reciever No lllustrated
Adaptor 1/4" B.S.P.- 12mm Push In Fitting Not lllus

Hose Clip Double (not illustrated)
Hose Clip (not illustrated)
Screw Self Tapping (not illustrated)

The following alternative items are used to reduce from 12mm diameter Air Hose to
8mm diameter Air Hose if required

CR119208
CR119133

M12 Male - M8 Female Straight Push In Reducer
8mm Diameter Plastic Air Hose

ADRNODNL O Ao AN = A aa DNDNODNaA A

— )

AR
AR

AR

O N 0

AR
AR



i = Bl

B
L?F

4NN

SLvLEL

]2
L W , ®
% J /// %@H//I

g
—9

b Skiel / 9

8

ddAl A1dVd XO4d 1041LNOD dIV 007dd




©oO~NOUIhA WNEPE

RP400 AIR CONTROL BOX EARLY TYPE

CR541107
CR110284
CR110283
CR110014
CR110210
CR510125
CR510109
CR510546
CR541108
CR241478
CR490037
CR242130
CR242901
CR490103
CR242135
CR490103

Air Control Box

Air Filter

Automatic Drain Valve

Lubricator

Solenoid Valve

Solenoid Caoll

Straight Connector

Elbow

Tee Connector

Filter Support Bracket

Filter Support Screw

Washer

Bolt

Nut

Washer

Valve Retaining Bolt (Not lllustrated)
Washer (Not lllustrated)

* When Ordering Coils Please Quote Voltage and Cycles.

ARADMDDANRAARARPPRPAONNRRPRPR



Mr/..b. " Lo
| 9
Sb—_/ | . -
|
| c———— —
I | = —
- | = =
[ommmstens -
: M\\.\\\“\\M —
Gl N oL < 101 J | — =
f | —— H
9 J | ’ i 8 Hg\m S
|
l - ___ J
Ll .
!

ddAL ATdV3 IATVA NIVAA DILVINOLNY & Jd01VvVOlddNn1 d1vV 00vdd



*

PO 0T, WN

10
11

12
13
14
15
16

CR110081

CR110284
CR110365

CR110106
CR110366
CR110370
CR110109
CR110108
CR110283
CR110367

CR110110
CR110368
CR110112
CR110014
CR110369

CR110015
CR110018
CR110016
CR110371
CR110372

RP400 FILTER/AUTOMATIC DRAIN VALVE UNIT &
LUBRICATOR, EARLY TYPE

Filter and Automatic Drain Valve Unit
Complete -Comprising Items 1 & 7
Filter

Spares Kit for Item 1 Comprising items
3,5,and 6

Filter Barrel

Filter Element Assemby

Drain Cock

Hears Seal

O' Ring for Barrel

Automatic Drain Valve

Spares Kit for Item 7 Comprising
Items 8, 9, and 10

Filter

Float Assembly

Reservoir Gasket

Lubricator

Spares Kit for Item 11 Comprising
Items 14,15 and 16

Lubricator Barrel

Drain Cock

Top Cover Gasket

'O' Ring for Barrel

O' Ring for Poppet Valve

* Not Illustrated

[ —

P NP PR PNNRRRRPE

P NR R PR



STOH1INOD JILVINNING MNVL 431VM 007 dd



OO ~NOOOTPS, WNPE

RP400 WATER TANK PNEUMATIC CONTROLS

CR532230
7S06
CR261521
CR520538
267504
44S01B
CR110275
CR532229
CR520537
267S6
CR532231
11S04B
7504
17505

Cylinder Clevis Mount
Nut M16

Cylinder Anchor Bracket
Cylinder Pivot Pin
Washer Flat M6

Pin Split 1/16" x 3/4"
Air Cylinder

Lever Pivot Holder
Lever Pivot Pin
Washer Flat M10
Discharge Lever
Screw Set M10 x 20
Nut M10

Spring Washer M10

NNNRPNRRRPAMNRREGP



d) £l bl

o0L'6 L Gl

d3AdNITTAD dIV INVL 431VM 007 dd




OO NOULhA, WNEPE

e el ol
ONWNRO

RP400 WATER TANK AIR CYLINDER

CR110275
CR110317
CR110350
CR110351
CR110352
CR110353
CR110354
CR110355
CR110356
CR110357
CR110358
CR110359
CR110360
CR110361
CR110362
CR110363
CR110364

Air Cylinder Assembly Complete
Seal Kit for above

Piston Rod

Piston Rod Bearing

Barrel

Cushion Seal

Rear End Cover Assembly
Tie Rod Nut

Rear Clevis Mounting

Tie Rod

Adjusting Screw (Cushion)
Cushion Adjusting Seal
Piston Seal

Piston

Gasket

Front End Cover Assembly
Piston Rod Packing

RPRPNRPNNNDMRPRORNRRRRR



OPERATING

AND

MAINTENANCE MANUAL

SECTION 8

MISCELLANEOUS



MISCELLANEQOUS

8..1 NOISE DETAILS

Measured in accordance with Directive 79/113EEC at four points around the machine
at 1 metre radius and at a height of 1 metre the noise did not exceed 85L PA



¢

NIddVO ddIHSdNVH Ol d3l'lddNS
SV SH3IA0D NOILDIdSNI OML ® d4A0D DNIONIMS HLIM 43dVO 1 404 dd4A0D NVd 00vdd



RP400 PAN COVER FOR LOADER WITH SWINGING LID AND
TWO INSPECTION COVERS

CR039006 Pan Cover Assembly with Swinging Lid and Two Inspection
Covers, Used with Loader, As supplied to Hampshire Garden 1

Comprises of following items

1

1A
1B
1C
1D
2

2A
2B
2C

O oo~NO O W

CRO039005
11S03A
11S03B
17504
267505
CRO049015
8S05P
267507
61S05
CRO059003
54S07M
10537A02
10538A02
11S01A
17502
7S01

Cover

Screw Set Cover Retaining M8 x 16
Screw Set Cover Retaining M8 x 20
Washer Spring M8

Washer Flat M8

Door Swinging & Frame

Bolt Door Retaining M12 x 100
Washer Flat M12

Nut Binx M12

Counterbalance Weight

Pin Roll

Catch Toggle overcentre (Not Illustrated)
Plate Fastener (Not lllustrated)
Screw Set M5 x 16

Washer Spring M5

Nut M5

el
NN ON

A BAPADNMNNMNBEDNMNNPAEDNERE



O~NO O WNPE

RP400 WATER SPRAY PIPE (AS Mc/No 6048)

CR519014
CR519017
CR519018

11S02B
17S03
267504
7502

Water Spray Pipe
Elbow 1.25" M/F
Nipple Barrel 1.25"

Screw Set M6 x 20
Washer Flat M6
Washer Spring M6
Nut M6

[N

wWwww



PAGE INTENTIONALLY BLANK



PAGE INTENTIONALLY BLANK



PAGE INTENTIONALLY BLANK



PAGE INTENTIONALLY BLANK



	Facing Page
	Index Page 1
	Index Page 2
	Index Page 3
	Section 1 General Information
	Company Details
	Important Notice
	Aggregates
	Mixing Star Blades
	Pan Rim & Base Wear Plates
	Maximum Batch Loads
	Mixing Pan

	Warning
	Operational & Safety Requirements
	Pre-Delivery
	Pre-Installation
	Installation
	Electrical Services
	Operation
	Shutdown
	Maintenance
	General
	Weights
	Miscellaneous
	General Arrangement Drawing Side View
	General Arrangement Drawing Top View
	General Arrangement Drawing Feed Hoppers & Conveyor


	Section 2 Installation & Operating Instructions
	Pre-Installation
	Installation Page 1
	Installation Page 2

	Operating the Mixer
	Important
	Aggregates
	Mixing Star Blades
	Pan Rim & Base Wearing Plates
	Maximum Batch Loads
	Warning

	Operating Instructions for Weighgear Mechanism
	Pfister Weigher
	Setting the Weigher to Zero

	Salter Weigher
	Setting the Weigher to Zero

	Hydrostatic Loadcell & Gauge

	Operating Instructions for Invarac 55 Litre (12 Gallon) Water Tank
	To Discharge in Stages
	Complete Discharge
	Operation
	Capacity
	Lubrication

	Operating Instructions for 0-100 Litre Water Flow Meter
	Operational Safety Notes Page 1
	Operational Safety Notes Page 2


	Section 3 Technical Specification & Maintenance
	Technical Specification 
	Technical Specification  Page 2

	Maintenance
	Shutdown Procedure
	Maintenance Procedure
	Important Note
	Procedure


	Maintenance & Lubrication
	Daily Checks
	Weekly Checks
	Monthly Checks
	Loader Brake Adjustments
	Loader Brake Adjustments Page 2

	N.R. Range Magnetic Brakes
	N.R. Range page 2
	N.R. Range Page 3
	N.R. Range Page 4

	Maintenance of Pfister Weigher
	Monthly
	Three Monthly
	Three Monthly Page 2


	Maintenance of Salter Weigher
	Monthly
	Three Monthly

	Annually
	Worm Reduction Gearbox

	Electrical Cables
	Scraper Shovel Fault Finding
	Clutch Slip
	Voltage Readings
	Complete Clutch Failure
	Complete Clutch Failure Page 2

	Magnet
	Warning Friction Material


	Lubrication Layout

	Section 4 Mixer Spare Parts
	Pan & Star Drive Assembly
	Listing Pan & Star Drive

	Mixing Star & Gearbox Assembly
	Listing, Mixing Star & Gearbox Assembly

	Mixing Pan Assembly
	Listing Mixing Pan

	Pan Roller Assembly
	Listing Pan Roller Assembly

	Discharge Control Gear Assembly
	Listing Discharge Control Gear
	Listing Discharge Control Gear Page 2


	Discharge Door Assembly
	Listing Discharge Door

	Discharge Door Air Cylinder
	Listing Discharge Door Air Cylinder

	Discharge Door Pneumatic Controls
	Listing Discharge Door Pneumatic Controls

	Fixed Blade Assembly
	Listing Fixed Blade Assembly

	Forked Blade Arrangement
	Listing Forked Blade Arrangement

	Guards & Panels
	Listing Guards & Panels

	Drive Chain Oil Lubricator
	Listing Drive Chain Oil Lubricator

	Pan Sealing Strip Early Type
	Listing Pan Sealing Strip Early Type

	Pan Sealing  & Rear Cover (Later Type as Mc No 6048)
	Listing Pan Sealing & Rear Cover (Later Type as Mc No 6048)

	Decals & Logos
	Listing Decals & Logos


	Section 5 Ancillary Equipment Spare Parts
	RP400 Loader Chassis Assembly
	Listing Loader Chassis Assembly

	Loader Hopper & Limit Switches
	Listing Loader Hopper & Limit Switches

	Winch Unit Assembly
	Listing Winch Unit Assembly

	Worm Reduction Gearbox
	Listing Worm Reduction Gearbox

	Worm Reduction Gearbox (Renold WU5)
	Listing Worm Reduction Gearbox (Renold WU5)

	Magnetic Brake Drum
	Listing Magnetic Brake Drum

	Hydraulic Batchweigher
	Listing, Hydraulic Batchweigher  

	Lever Type Batchweigher Assembly
	Listing Lever Type Batchweigher Assembly

	Batchweigher Dial Assembly
	Listing Batchweigher Dial Assembly

	Dragline Shovel Drive Pullies & Jibs
	Listing Dragline Shovel Drive Pulleys & Jibs Page 1
	Listing Dragline Shovel Drive Pulleys & Jibs Page 2


	Dragline Shovel Winch Unit Assembly
	Listing Dragline Shovel Winch Unit Assembly

	Dragline Shovel Over-run Brake
	Listing Dragline Shovel Over-run Brake

	Dragline Shovel Assembly
	Listing Dragline Shovel Assembly

	N.R. Range Electromagnetic Brake
	Listing N.R. Range Elecromagnetic Brake

	A. C. Solenoid Brake
	Listing A.C. Solenoid Brake

	Electromagnetic Brake
	Listing Electromagnetic Brake

	Croker Loader Wire Rope Renewal Procedure
	Wire Rope Renewal Procedure Page 2
	Wire Rope Renewal Procedure Page 3


	Wire Rope Safety Notes, Page 1
	Wire Rope Safety Notes, Page 2
	Wire Rope Safety Notes, Page 3

	Whirler Assembly
	Listing Whirler Assembly

	55 Litre (12 Gallon) Water Tank
	Listing 55 Litre (12 Gallon ) Water Tank Page 1
	Listing 55 Litre (12 Gallon) Water Tank Page 2


	3/4" BSP Hydrobot
	Listing 3/4" BSP Hydrobot

	0-100 Litre Flowmeter 
	Listing 0-100 Litre Flowmeter

	Blank Page

	Section 6 Electrical System
	General Electrical Information
	Wiring Diagram AEI Starters
	Wiring Diagram Brooks Starters
	General Wiring Diagram
	Wiring Diagram Flender Motors Upto & Inc 4.0Kw
	Wiring Diagram Flender Motors 5.0Kw & Above
	Electrical Component Listing
	Interlock Door Mechanism
	Listing Interlock Door Mechanism
	Listing Double Key EXchange Interlock 


	Section 7 Pneumatic System
	Shutdown Procedure
	Pneumatic Layout Plastic Push in Fittings
	Listing Pneumatic Laypout Plastic Push in Fittings

	Air Control Box Early Type
	Listing Air Control Box Early Type

	Lubricator & Automatic Drain Valve Early Type
	Listing Lubricator & Automatic Drain Valve Early Type

	Water Tank Pneumatic Controls
	Listing Water Tank Pneumatic Controls

	Water Tank Air Cylinder
	Listing Water Tank Air Cylinder

	Blank Page
	Blank Page

	Section 8 Miscellaneous
	Noise Details
	Pan Cover c/w Swinging Cover & Two Ins Covers (Hampshire)
	Listing, Pan Cover c/w Swinging Cover & Two Ins Covers

	Water Spray Pipe (As Mc No 6048)
	Blank Page
	Blank Page
	Blank Page
	Blank Page


